B AR TCORBEEREE T, JKBHAICLY) ELKHE
WSZEW RIS, (1. AL EIAD BRI T BEe A<V IE #8
SCRTROFRATRNC AL T HEFRAIEE,

B COFHBAEE. KICHEFETITREL T,

* HENRDD. FEEMEREERETIHENHVET,

Before assembly, make sure to completely read this
instruction manual. In particular, make sure to read the
"1. Read before assembly" section before assembly and
operating the unit.

B Keep this instruction manual in a handy, safe place.

* In order to make improvements to this product, specifications
may be altered without prior notice.

| 5555 Sold separately |

W 41> 7L —K:680-760mm
W 7—/L7L—R:90-105mm
W Ny F)=)F LR~ =Ny T )= 5 cell (18.5V)
X136 cell (22.2V)X2/ %% (4800~5500mAh#£3E)
FHFTREY 1 X (1B60mm, HE50mm, £&200mm)
B E—5%—73YLXE—2— 06>+ 7k KV450~630
W ESC(7>7):10 cellX1312 cellatis 120ALL L HE3Z
W 7ORtE Yk 120°27 Y 2 E—REEBED L o3k (54,
3Y—FR+ T4 —H—R-38 (T)LA> - ILAN—Z—-EvF)Jv(10
M Main blade: 680-760mm
M Tail blade: 90-105mm
M Battery: Lithium polymer battery 5 cell (18.5V) or 6 cell (22.2V)X2 packs
(4800~5500mAh recommended)
Mountable size (Width 60 mm, height 50 mm, length 200 mm)
Il Motor: Brussless motor g6 shaft KV450-630
Il ESC (amp): 10 cell or 12 cell, 120 A or higher recommended
M Transmitter set: A transmitter with 120° swash mode function.
3 servos + rudder servo and 3 axis (aileron, elevator, pitch) gyro

=T
@ £fHEE (£%):%95,6009
({EHRT5/\y7)—ESC-TL—REILEWRENET,)
H SPEC
@ Overall weight (reference): Approx. 5,600g
(Varies depending on the type of battery, ESC,
blade or other parts used.)

200mm

417mm

%0414-538 WCH—RUIHFRAA L TL—NK L=720fEFHRF
#*With 0414-538 WC carbon symmetric main blade L=720

HIRO30O LIMIMEeD ©2020
MADE IN JAPAN No.10H61



B R
Table of Contents

1AL R 4R8O DRIV T BFEAL FEEUN e 1
B LDk Doy 07800 ) -y OO 3
CF ) NRIM AT B 0 covvvrmeeemereeeeesisessiase s ssesiesssesssseeeseessneenn 9

D RELATRR +eeevereemermermene et 11

3B 7 S T DUNT et 38

DR T R vttt s 39

1. Read before assembly -+ - wwsssesssersssessieisssiisisiisisi s 1
© SCreWs ANd MEASUTCINICILS ++++rreserreerrerrerrrmrsemeersenteaeesseeseesesseeseesenaens 8

- Necessary items not included in this Kit -+ 9

2. ASSEIIIDLY ++eeveeeessossereseess s 11
3. REPAIT PAIES w++rvsreesseessesssessssessseissseis i 38
PATES LiSE rvsevrevsessessessersessemsemssmsssssss st 39

1. #H3

7 IR&D DRTICIAT HERAL L

Read before assembly

MM EIRD BRIICRED-HIZHT
BFULFEEL,

For safety reasons, observe the following
precautions before assembly.

ZOME, bR EEBE FIPW2E, HYAE) TS ET,

BRI BHEANZ7Z72DI, FATHT C OHURG A E & Rt T TX
{BIHRALTEE N,

AT EOIEEFIE, KOS AT B L 2 I ZHfFED S
ZIELL BRIV =R F —Z o TRITL I E A L) BV 2L
E3 D

[T RN 7 FIVHEE] OFEIRIZOWT
FELOHEEBICERD [T RN 7 FIVHEE] OBz 3L
‘a—o

5. [AEE WL TS RIS Lo TR AR
VDKM B ) £ %

A s
(\NE
I~

() SR OMAL, BF AY T F Y AT HEE R TR,

33

s | B MURE L7228 S0, FECREBGEOT K%
B | RIS O TREES R E Vb D,
Mo 72 MR A L7z 12, RIS Ko TEE KA
RITHEO S TREED S 2 D Do

HEXH AT RN TLIZE N,

L M AHNCHEZ B TA T, BB L2 OME LOHFIHA BL#
LT BRI A TLZE N,

2. ML HIC, FBEOF - N BHE» D {728\, 23y 7 I O,
AR DA, SEEIZOWTIIS LT T TT—EBih ORI - RE
BH o7 EIE BFETT S BHE - FICGEEORIZ L5
VW, bR ASHE - E R E T B R S NE R RO L
{728y,

Thank you very much for purchasing a Hirobo product. In order to
be able to use this product safely, please read this manual before
flying the helicopter. Please fly the helicopter safely observing
all rules and manners after having fully understood the flight
precautions, the unit’s capabilities, and the best way to fly it.

The meaning of symbols and signal words
The meaning of symbols and signal words at the head of
cautionary notes are as explained below. Even comments marked

with | A CAUTION | may result in serious harm depending on the
circumstances.

Mishandling due to failure to
follow these instructions may
result in severe injury or death.

A\ WARNING

Mishandling due to failure to
follow these instructions may
result in serious harm.

A\ CAUTION

Do not attempt under any
circumstances.

Q FoRBIDDEN

(NOTE) : Implies important information regarding this productis
assembly, operation, or maintenance.

1. Before assembly, read the instruction manual thoroughly
familiarizing yourself with the unitis structure and assembly
procedures.

2.Before assembly, check the quantity of parts and their
descriptions. After the packaging has been opened, parts
cannot be exchanged or returned. In the event of any missing or
defective parts, have the store from where you purchased the
product stamp your useris card and send it with the name and
description of the part(s) to Hirobois Sales Department.




ERBEREREORL2(1COVT

For the safe operation of radio controlled models

A\ % WARNING

RATDRETIC

Before a flight

1 ITREZRBRY) . RATH 235 LT 728w,
@ N TTALKE, $T4 Ob . RSO ) & AT 5 IR
WTLZEE W,
2. FAFOIRIAE B L TLEE W,

@ GEEL 0L X, RO HIZRATS /20T SN,

@ DL VT TIIRAT S B RN TLZE N,

@ K. FR B E DI TIIRIT SR W TR W,

@ I R B LD TIIRITEE R NWTLEZE N,

@ [FUE O BRI DS A2V A RFIERIT S BT 2 S
%

CRDED TN, FRALRI T CIIRITSE R WTLES N,

& ik

@ BT RPN,

@ STV D, RDORE, Fro TV D,

@ OB, FOMOILH TIERE 23 Er TE v,

@ DLBEDOTRMADREM 21D 56, HH0 LORAZ B -
TWBADP DL EIGEE Z T THSIEDTLEE W,

BT L 2T 2B,

@ BEREICHE S 2 WEERI T2 LW T2 S8,

@ HHEFATRENTW LWL, LTZOHFPHTHAL T 23,

@ ZERHGER BRI IIHEH L RWTLZE W,

CEBAELRETIZLOTLE SV,

@ EFT EXRVEFEHLTLES N,

@ EHER.UNIT o EHAD R T VH DI, HIIDITFHRWTL S,

@ EVEIL HEFTOESISHDRTZE N,

@ ETREDD, TR BH LT 30,

@ FlLRICA L A, LI U TREE T8,

L RIAN—RL U FEOTEITII L TR,

@ BET LRI, B BV TREIYNLTH L S

EERRERL T2V,
| BEBOM R LTS

@ IHEHNC, BESICREA VB L IEF ISR A7
F 7T EORRER SR T L0 AL T8,

@ TTEERG OALEFEE, KK ORV N, T bORAIREE, S0
1885 BUTIREE, ZOMAATIHEE R332 COEPIIRTE I,
WATERELTL 22 &V,

@ SRR OBFEEE ORI T PERL TSN,

@ B L7 OIS, SAFORRIZES TS
7PV, B ENTW WAL, BE FITIGEE, $720%
RS TR 1T 5 T2,

@ EEEIC, BT EBDOR T DD LA TRV, FREG ORI
AT YR, 3% ZEFEH N Y 7)) =D EENT VWD 0%
BRL T8,

AR A L T2 8 v,

@ RIHE, LOvaR—hyaZIGRmEShTwa, fIER LA
LOEMHL ZRWTL 283 IR DDIEKR & 2 LENDH ) F
ED

L E— RS RWT, OIS T LTS,

@ Ty —%[ITHNI, FMOBIETELHE LTS,

@ BEEERTIMBETHETIIE—F —Z RSN TLEE Y,

@ BWOBXICEREDAONLLALE - — %A RNTZE W,

1.

Clear as much debris from the airfield as possible.
@ Clear away pebbles, glass, nails, wire, rope, floating objects, or other
trash from the airfield.

2. Consider the circumstances of the surrounding area.

3.

@ Do not fly in strong winds, rain, or at night.

@ Do not fly in a crowded area.

@ Do not fly near homes, schools, or hospitals.

@ Do not fly near roads, railways, or power lines.

@ Do not fly near another radio controlled unit that uses the same
frequency.

This unit must not be operated by:

@ Children.

@ Menstruating or pregnant women.

@ Tired, sick, or inebriated individuals.

@ Individuals under the influence of drugs or for some other reason
incapable of operating the unit normally.

@ Beginners or individuals operating a borrowed unit should proceed
only after having received safety instructions from someone familiar
with the model.

4. Do not use the unit improperly.

5

6.

@ Do not perform any remodeling or configuration unsuitable for the
unit’s functions.

@ Make sure to use within the range of the limitations indicated for the
unit.

@ Do not use for aerial photography or crop dusting.

. Wear appropriate clothing.

@ Wear a long-sleeve top and trousers.

@ Do not wear jewelry or objects that may get easily entangled.

@ Long hair should be bound to shoulder length.

@ Wear shoes for solid footing.

@ Wear gloves should it become necessary to touch hot components.

Put away screwdrivers, wrenches, or other tools.

@ Before starting the engine, check that any tools used in the assembly,
installation, or maintenance of the unit have been put away.

7. Inspect each part.

o]

9.

@ Before starting the engine, check for any damaged parts and make
sure that the unit operates normally with all its functions in order.

@ Adjust the positioning of moveable parts and check that all nuts and
bolts are fastened, that there are no damaged or improperly installed
parts, and that there are no abnormalities that would adversely affect
the flight of the unit.

@ Check that the power supply voltage (charge of the batteries) in the
remote control is sufficient.

@ The exchange or repair of damaged parts should be performed
according to the instruction manual. In the event that the desired
operation is not described in the manual, ask for repair service at the
store from where you purchased the product, or contact us directly.

@ Before starting the engine, make sure that there are no loose screws,
that all specified locations are properly lubricated with grease or oil,
and that the transmitter and receiver batteries are properly charged.

. Use genuine parts.

@ To reduce the risk of accidents and injuries, do not use parts other
than those shown in this instruction manual or in Hirobo catalogs.

With the motor off, practice how to operate each part.

@ Before starting the motor, practice how to operate each part.

@ Do not start the motor before having acquired sufficient handling skill.

@ Do not start the motor in the event that any abnormalities are noticed
in the movement of the mechanisms.




A\ E% WARNING

mATHIE

While in flight

1. PR YSBCHRAE L 2 T2 8,

@ EERATEY | B AATEN LI RB TR L e T2 8y,

@ EEHLIZ, IR T VO TR TICHEEL TS,

2. ROBENE, BIEAA Y F 2 Yoy 7Y —ZRH LTSV,

@ WIEROMEB LU, REROPELITLRILE,

@ FEABIOTR AT S L E,

@ WIROMFATED o720 BB R IRB A FAELZLZ,

@ TOMERPTFEINDLEE,

3. BBEAA Y FR ANDLEEIL RO EITEELTLZE Y,

@ A, B, BEEWD R O L TR SIRB LT 22
Vi

@ Lohh) ERIRE S F /I3 RRELTLES v,

@ EEHOATY MVOAT 1 v J LB, IR AT— DM EICH L &
ERERRLTL 28,

4. EFROBEND DY FTOTHEE T IZFRWE ANZNTLZE N,
5. RATIIWE D &Y F —ZFoTBEL ALTEE N,

@ IR OB, HE L CRERM O, FEHC X0 I
T #isE, BLOaFEROBEEER) ETOT, #AIREEIS X
NILTLIEE W,

@ BHELTVREEIR. HFVRIRITE O NTLES

@ RAOFRIZH 72 MAT% LTLAES W SH AR RATIZ Bbiahii
RRERIOLDN T,

6. RATHEZIE, E—F—RAY—Fay  O—F— 3 EiRIC > TBY T,
KGIED 72T —F — A= Ry ba—F— 2l XH 12T

{7280,

1. Do not operate in an awkward posture.

@ Do not operate seated or lying down.

@ Because slopes are slippery, exercise caution so as to not loose your
footing.

2. Turn the power off and remove the battery in the following cases.

@ When adjusting the unit’s body or the transmitter.

@ When replacing accessories or parts.

@ When the body of the unit is out of alignment or when abnormal
noises or vibrations occur.

@ Whenever some kind of danger is anticipated.

3. When turning the power on, observe the following cautions.

@ Check that there are no people, animals, or obstructions in the
surrounding area.

@ Hold the unit securely.

@ Check that the transmitter’s throttle stick is at the lowest position.

4. To reduce the risk of injury, do not insert hands or objects in rotating
parts.
5. Enjoy the flight while observing safety rules and manners.

@ Fatigue brought upon by continuous operation for long periods at a
time may result in impaired judgment or accidents. Be sure to take
sufficient rests.

@ When operating, do not get too close to the unit.

@ Operate the unit within the limits of your ability. Operating the unit
improperly increases the risk of accidents or injury.

6. The motor and speed controller become extremely hot immediately after
flight. To avoid burns, do not touch them.

RITHEIE

While in flight

LOFEEEC BT LTE 3,
@ FTCIIBIDEREATR, T DWW B BRBLED B IUSLS 5
LTL7EE vy,
@ il LT KIESET ISR EMS T &,
@ ERIE T3y 7 — 2B LT 7280,
@ EMRERR O, BT,
2. EBLALRELTLZE v,
@ ZIRL7ZGHTC DIROF O R GE TAHITHE L T2 S,
3. 1EHI, BE EITOWTERE, F723BEAE TBR LTS,
@ BHOMBOZVHFREH TEZF T ARWEMEHEETL &,
T R S L W2 T B EROFERE R 95
@ BHEL AL TLEEE Ny FY—FRH LTS,
@ B BT H AL BELTASBE LTSN, &
OFer Hamd, FREOHM IR MA LT L T{ZE v,
@ AR OIN TRt d, AWM ieE I TE R %D
WEMHNETOTIT bR NTLIZE N,
@ BERERCIEIHL, BHER A C o0 IR E Lohh EFIEL
TLIZE W,

1. Conduct a thorough inspection.

@ Immediately inspect each part and retighten or replace any screws that
may have become loose or fallen out.

@ Wipe away any oil, dirt, or water.

@ If storing for an extended period of time, remove the battery.

@ Lubricate or replace parts according to the instruction manual.

2. Store the unit properly.

@ Store in a dry place out of the reach of children.

3. Inquire about repairs at the store from where you purchased the product or
at the engineering services section of Hirobo’s Sales Department.

@ Individuals lacking proper knowledge or tools necessary for repairs
may not only impair the performance of the unit but may also increase
the risk of accidents or injury.

@ Remove the battery before performing any repairs or adjustments.

@ Repair all damaged parts before storage. Make sure to use only
designated, genuine parts.

@ Do not perform any remodeling or reconfiguration of the unit’s body or
peripheral equipment. Doing so may impair the unit’s performance.

@ When storing or transporting the unit, secure it firmly so as to prevent
damage or injury.




ERFEWAV T2 -2R2IC
FERBEVWEELEDIC

For safe handling of the radio controlled
helicopter

FelT IR IR R & L CIb B e iR FE L7z s AN T Ty —
DYty EBIZKITRRBIEFFHE F TS,

In addition to the standard precautions previously mentioned regarding
radio controlled models, please observe also the following precautionary

items which are specific to helicopters.

A\ E% WARNING

FEREDOB A, RATHNILRE LTS Fe 5 1T ST E 37 MEAR R
(R/ION) T T F—3/NITFREITRITSEL T EDTTEE TN ZERR
ZEFFEREMEZEDL YD D) T A F— ARHEAREIZROHh UL, K
IASRBEIRICO %5 SRR RERE G2 T T,

FATHOFI B DB TSN EEN DV EFTOT, BT T Y
TUARBRIZINA L TL 228, L3RR BE VR OIZ % o 72585
ABHEELEE N,

TRAT ORI EH 23584 L 7B 2Id, g i LT 280, TRATHIS,
0—%—7 L — N CHili% 77207256 T BES R WL Th, £
WM BERLW L ADISEL TV L2 EDH N E T, ZOF T TRITL TV
bE, 0= —DBAPRELED, B5r2600/H Hi 2O E AL LTV 5
0= —DONEPLT A MR L), 0= =257 L —FR)L&—
POIT 0 HRFHU A 5,

DLUTHED LGIREEDIEEL 726, 3 CISEBmM I Z LT 72 & v, i
EHEARR AR A A L7280,

For real aircraft, strict pre-flight inspections are mandatory. The radio
controlled helicopter when in flight is essentially no different from a real
aircraft even though it is small and can be flown easily. It may be a great
nuisance to others and, should it strike a person or vehicle, may cause
severe injury or damage. The operator of a radio controlled unit may be
held liable for accidents occurring during flight. For this reason, inquire
at the store of purchase about special insurance that may be taken out for
radio controlled devices.

Make sure to inspect the unit thoroughly before flight and in the case of
any abnormality. If the rotor blades should strike the ground during flight,
there may be tiny cracks or loosening in various places even though there
may not be any visible damage. If flown in this condition, the cracks may
increase in size and cause severe accidents such as the weight flying off
from the rotor’s interior or the rotor itself, which spins at a speed of 2600
rpm, may fly off from the blade holder.

If in doubt about the condition of any part, replace it immediately using

only genuine parts.

774 MEIDIAR =%

Pre-flight inspection

L FLEOH I TFETE LM OLE L OHMTEE L 2 T30,
M IR T

2. HIDF v MRV MDD A, JIED R P REREL T2 80,

3.0 =700y RRLT VX RY —ZH TR AN R0 ERLTL 2
Sy,

4, BE—=F—=RFVYDORIMIP LA R ODIERLTLZE W,

5. 0= =7 L—FIGRLBENLVH, 7L — RV y—EIig A&
FERALTL 28,

6. U—5—TL—FDYITA MIZEIEESNT LR L TS
Vg

7. EEH ZEEON Y T) —FEII TSR LTS,

8. WO HHERFERR L TLZE W,

9. & —RPAL—RIZEET P HERR L TLIZE W, FREIERR L)
LB R EEARFEDEIN £ 722 1) | 72V ANASERR T,

10. v A TIIELMEBI 32 2 FERR L TL 72 & v, FRICHIIIIRABIZ BT
XBEH AR L T2 8 v,

1. 7=V 0= 5 —OEREI NV b DT 2 a VIl SRR L TL A28 v,

12 AR B E OO A R L T2 SV,

1. Beginners should have safety and technical guidance from an
experienced individual. Teaching yourself is extremely dangerous.

2. Check that there are no missing or loose nuts or bolts.

3. Check that there is no rattle or loosening in the linkage rods or
adjusters.

4. Check that there are no loose bolts in the motor or gear.

5. Carefully check that the rotor blades are not damaged or cracked,
especially in the vicinity of the blade holder.

6. Check that the rotor blade weight is safely fastened.

7. Check that the batteries for the transmitter and receiver are sufficiently
charged.

8. Check the reach of the radio waves.

9. Check that the servos operate smoothly. Their malfunction may cause a
loss of control and increase the risk of danger.

10. Check that the gyro is operating properly and, especially, in the right
direction while starting the engine.

11. Check the tension of the tail rotor belt drive.

12. Check that each part of the unit’s body is sufficiently lubricated.




A\ E% WARNING

771 MRDRLHERE

In-flight safety check

L RAT T2 & EIFBICB 720 DR, BEAINE I HLDODR RV
LT 728,

2. BRI RSB0 AE DWW EEEE LT, R EEO ATy k
NVAT A v 7% A0 =2 LT, SR E M ZERONEFICAM Yy T2 AN
TLIZE

3. BHAA Y FEAND L, T U—F =~y FELonh) LAHEL 7
WEIZF TS ZTZ S,

4. FATHIE, E—F—RUOAE—Fay  a—F— A EiRIC R ) 30T,
KIGIZTERE L T2,

5. RATHRIZL D ZAN) T T —OAEIL, BEHEE LD 15m DL L7285
T o CTLIZE W 72, FORIE TR L . FATHAIABON
LG, BEEY A R LTS,

6. RDFEN D EALEHIZ, T v X2 7@ 0 — 5 — ORI 24T
o TIZE VN NI v R TR MERT B AT IR H5mPAINIZE
DM NWTLIZE N,

7. RATHIZEE AR, BE 2 TBAELGA. TCICERESE,
Ny FN) =D AR E =P NTHRHF R LT 280,

8. MERL 7 AT MR L BRAE L, FRBEROIERE LV ETOT, V—
RN F TN KETEEE Do TBRELALIZS N,

1. Check that there are no objects in the surrounding area that may get
entangled or struck by the unit during flight.

2. Check that there are no other operators in the surrounding area using the
same frequency, set the transmitter’s throttle stick at the lowest position,
and then turn on first the transmitter and then the receiver.

3. When turning the power on, make sure to hold the rotor head firmly by
hand to prevent it from rotating.

4. Because the motor and speed controller become hot during flight,
exercise caution to prevent burns.

5. When taking off, the unit should be positioned 15 meters or more away
from the operator. Be aware of the conditions of the surrounding area
and check that there are no other people or dangerous obstacles.

6. Just before take off, adjust the tracking (each rotor’s track). Even when
checking the tracking, do not get nearer than 5 meters from the unit.

7. In the event that abnormal noises or vibrations should occur during the
flight, land the unit immediately, remove the battery connector, and
check the cause of the problem.

8. Because operating the unit improperly or recklessly may cause accidents
or injury, observe all safety rules and manners and enjoy operating the
unit safely and responsibly.

771 MEDREFIR

After-flight safety inspection

L RATHHED 5725 T UKD EIT o> TLIEE VY, 2T DD L AR
BiFED HIUE, TS LTS 00 ZEIG AR H AU, L
LTL7E&

2 TENEE NV E -T2 S0,

3. BRIFHEIENRIT SR WA E Ny T =2 AL T2 8,

1. Immediately inspect each part after every flight. Be sure to replace or
retighten missing or loose screws and replace any damaged parts.

2. Wipe away any oil or dirt.

3. If the unit will not be used for a long period of time, remove the battery.

Storage area

I S A0 BH 72 B350, SR BTN E L Wt 75 S
V.
VP EGE L DL WHEETHRE L TLZ8 0,

2NN T =AY =% A —=Farta—5— (82 EEA) a7
F—HE L W TLEE W,

1. Do not store in an area exposed to direct sunlight or where temperatures
may rise (i.e. in a car). Instead, store it in a shaded, well ventilated area.

2. Do not store the unit with the battery connector connected to the speed
controller.




BEHRBEDRLICOVT

For the safe operation of electric models

A\ % WARNING

CfERDE]IC

Before using the unit

© BER. R, Ny 7Y —, TR BESER RS F 0T Ok
ETAHITHEL 2T L72ZE v,
EhoTEBSE720 ., Bilbk o720, ANEATHEZ NN )T5
LA R X B E R B H ) £
© AETIE LIS OS5, YEEITHRWTLEE W,
J&E . 7 AR O R Z AU ) KEDFRRIZ 2D F5%
O fat, /¥y 7)) — FR RO LI REPTRE L 2T
7280,
CD LX) BIGANRE § 5 AT, SR ORI e 77
DFERERY T,
“AOCULLICR BB NWEZ A 0TI TFIZRAFEVEZ A,
CHFHA B A,
RS IEED IZSD DS NWET A,
RGP RHERN B LB LT A,
O© kDL B TIRIRATER VTS,
1. KKEDDH 5 BT
BitS - KRS DT TV E R Ao ZEENERIZI R KA L &35
B ELCERIE L 720 IO RIC 2D E55
2. MDD T VA HATH DU Bkm FEIE LA R EAR - S % Ot
CEEDREREVZEVEF LY, T—7 B RLEAEOMEEIZ LY
BRYE L 72356 222 X A RO IR D 35
© R UM HOBAZE FFHCRIT SR 20T S, BIEARIELT
BELETS
AR STAAM, FM, PCM 57 &A% > T IR ESH L 3
HIHRELES
© HEHH, BHERICIREICERESNTRIE—— E=F U FY,
A= Ry P =T — 2NN TS,
BRI o TWBdYr FLET,

A EE

O BHEL72FR Y. A, v bl OV TIERIE S A WT LS,

O L NEL 720 LAWTL 228, EORR E 20 7,

O HEHEE I TR R T DTS Bb s T ORI S BHIET
BRI 7230, AL % A ARRIZEE - 7 S TIIEL 2T {8,
TH—0k EICERBIITEL LT THRIELIL 29,

O HEHDSTART RS TR D AL T ROFFIZL TLES N,
BIFAAY FONDT F, il §25ERHERAT A 7B X D
DIFHEE 5 BHNH B F T,

O HEEEHF R ELI L2 FHOEMRAHY T OT, NS LBTHICIE
MR KR 2T &,

O AELTITE R T O TR T2l IC KNI HIET .
P EMERE D720, Z ORI EA LA E L R 2B NGRS,

O % amr=0, BHR. ZI L7z EiE HH L 2T 28w,

O SRR LOLTED S NSO, HWTBKOL O, £ TTE
7AOEFHLTVEHED D) ETOT, NS 2B FHED TN AN:
DI H R L AWEINTTREEL TS, FT—, BT HKAA
ATERE, 722 BICER AR LTS, F 70, SRS ATz
LD F- O WHTIZHE TTLZE v,

O ‘oM, A, RS TERCEETLH A0 ) 3

®Never leave equipment such as the transmitter, dry battery, battery, charger or
flying unit in a location that can be accessed by the inquisitive hands of infants
or children. They can accidentally activate operation, or put the battery or small
parts in their mouth; any of such actions could result in injury or damage caused
by chemical substance.
®Never disassemble or attempt to modify anything other that what is specified
by this manual. Doing so could cause electric shock, an injury, equipment
breakdown or a subsequent fire.
© Never store the transmitter, battery, charger, or flying unit in the following
places. Storing such equipment in these places could cause shape distortion,
breakdown and subsequent injury or fire as a direct result of equipment
breakdown.
- Hot places that exceed 40 °C or cold places that fall below -10 °C
- Places exposed to direct sunlight
- Places with high humidity, vibration, or lots of dust
- Places with moisture or steam or where exposed to a source of heat
® Never fly this product in the following places.
1. Places where there is moisture
This product does not have any protection against grit or water. If grit (sand
dirt, etc.) or water were to penetrate the inner part of the unit, it would cause
faulty operation, a crash or breakdown.
2. Close to other flying fields for radio controlled aircraft (3 km radius) or close
to high voltage lines or communications installations
This will cause a crash due to signal interference, if a crash occurs due to
breakdown of the flying unit or transmitter, the collision could cause an
injury or some kind of property damage.
© Always refrain from flying units that use the same radio frequency at the same
time. The radio signal interference will cause a crash.
* The radio signal interference will still happen when the radio frequency is the
same even if a different modulation type is used (AM, FM, PCM etc).
® Always refrain from touching parts that are installed in the flying unit, namely
the motor, pinion gears and speed controller during use or directly after use.
These parts heat up to high temperatures and can cause burns.

CAUTION

® Never fly in a place cluttered with obstacles (near buildings, people, pets, etc.).

® Never disassemble or attempt to modify the product. It will cause a breakdown.

® Never put hands or face close to rotating parts. Doing so creates the risk of
unexpected injury.
To avoid such risk, never operate this product while sitting on the floor or on a
chair. Operate this product in a posture that allows you to quickly get out of the
way if necessary.

@ Always switch off both the flying unit and transmitter when leaving the
transmitter unattended. If the power switch is left on, it is possible that
unintended stick operation causes accidents.

®Never allow young children to use this product due to the risk of accidents or
injuries caused by contact with rotating parts, short circuits, or electric shocks,
etc.

@ Always use this product in a way that is proper and safe to maintain its
performance. To do this you must read this instruction manual thoroughly. This
product is a precision machine that can easily be broken if dropped or used
incorrectly.

® Never use parts that are damaged or have altered shape in this product to ensure
safe practice.

@ Always pay attention to the fact that much functionality is required of this
product's parts andparts include small items, sharp items and items made from
metal. Prevent any possibility of a small child putting these parts in their mouth
or getting injured by these parts. If a child swallows a part, seek urgent medical
advice. Always discard the packaging of the parts in a place out of reach of
children.

®The cost, specifications and dimensions of products can change without prior
notification.




COBREAEDR A

How to use this instruction manual

MALEIDEE

1. M AR HEE BRA T, BB LZOME RO AL TR PR L
THBRIIZASTLIEE WV, ELWHY AT RnE, KRO VRS
IR T E R DIENY Th L KEBHR T,

2. MNLCHHIS, BB DR - NEEBHENP DL IZE N, 23y 7RO
13 DT, SR REICOWTIIB LR E T, H—ERORE -
REDHTHEIE BRFRTTA. AL WA Bt E T
AR 728,

O <[E DD~ — 2 HdHEFHL, #3502 AE A LT S0,

@ FAHEBOLMAESZI LT IMIHOBREF = 7 %175 TS0,

Pre-assembly precautions

1. Before assembly, read the instruction manual thoroughly and familiarize
yourself with the unit’s structure and assembly procedures. Failure to
assemble the unit properly may not only result in impaired performance
but may also increase the risk of danger.

2. Before assembly, check the quantity of parts and their descriptions. After
the packaging has been opened, parts cannot be exchanged or returned.
If you find any parts missing or being defective, please inform us directly
of the name of the parts and the description of the problem.

(D Apply thread locking agent at each location indicated with <_Lock ().

(2 In the instruction manual, refer to the column on the left-hand side to

check the type and quantity of small parts.

A4y MOEIL
Washout assembly

/@ @}Wmmmmmmm\

M3X22CS weveveverermnreneneieneinnnens 1

12

A\ x & caution

Ay A FYIRIANA—IL T — L
DEFISGEREL TS,
Note washout control arm

orientation.
M3X15CS ................................. 1
H T —3XKAXE.SF cveeververerrerveiuanes 2
Collar 3X4X8.5F
N ) ELS17%»yvagarba—L7—»A
ELS17 wash control arm
T4

Pre-assembled Brg. 04Xo8X3FZZ

717 —3X4X8.5F
Collar 3X4X8.5F

XEN) D A
*Apply the bolt on the slit
side of the radius block.

M3X22CS

ELSI77 Y7 A70y
ELS17 radius block

/ ~ O R 7 AVAT
O (m > Pre-assembled
M2X3SS cevevereeremrmnrenieeaininniens 2 ~ -
A
\ |
| |
Brg, 04X08X3FZZ -vrvvoerivr 4 | x/\, S olSEV7 |
al. -I1n,
1 /8 "> £ |
R M3X15C M2X3SS N '
OLS BV 7 revvveersssssssnnennnnnaes 4| Bl oI | 5T AT —LP=25 |
ol.5 E-ring *Apply the bolt on the 1 ~ Radius arm P=25 ,
lain-surface side of
o3 — pain-s /b \ s
: s the radius block. A FEAL XA )
A ETATE V02X 1.8 v 2 . ol SEY > ﬁg%‘ gralfeﬁﬁ s |
Grooved parallel pin 62X11.8 L ol.5 E-ring : N
. ) T T T T T T T T~
|
B EREL. BT, ERE
Part name, full-scale illustration, and quantity.
= A\ WARNING

ot LA TS LNV B EFRTENTVBIFEN TSVETH,
BHTRREMPHAMDHEREIT>THUELA,
EOR—MERUADERAPEERBFOBEICKIREELLTN
TOBEICOEELTHATRERZEVPRET,

o BEMJER AN PADOEMEBHITRHEPHIETOT,
HohPULDHITHEIEELY,

We do not guarantee the safety or the durability of any kind of
optional parts or other accessories manufactured by third parties.
We assume no responsibility for any damage caused by using
non-genuine products or by the remodeling of our products.
Please note that we may refuse to repair or to join an event when
non-genuine products or remodeling are involved.




Y DEFETIZXDRT

How to read part types and sizes

AFHAZFOLFIFETH L TV AR T3, ROMFITL>TVE T, The symbols shown in this instruction manual are shown as below:
@ Hf7IEI) A= LT, @ The unit of measurement is the millimeter.
FANFEE X ty hXT1) 21— o5R—Jb
Pan-head screw @ Set screw @5 ball
= ()
= 12mm _f4mm @
- —
5 l -—l—l-— 5mm
M3X12PH T M3X4SS 3mm 057 =y
1 3mm 3 o5 ball
Fyy TR a2— BftE R * &I 3mm
Cap screw @ Shoulder screw Bushing
= &
= - f 7
= 8mm - 4.5mm I7mm
= n v
S M2X4. 581+ - 55 —axX6X7
M3X8CS 3mm M2X4.5 2mm 6mm
shoulder screw Collar 3X6X7
2y ECTEX11E vk EV>YT
Tapping screw 1 — Nut 3mm E-ring )Simm
O &
VX 10TS 1 . M3 F v b 0BEY Y
) 3mm M3 nut 26 e-ring
2y L TE XM Fa40O>Fy b hI— 5mm
Tapping screw 2 2D Nylon nut 3mm Collar
T F
—
§ 8":”1 @ jS.Smm
M3X8TS-2 3mm SVR I M3FAASF Y b #5 —5X8X5.5 (PN
Grooved M3 nylon nut Collar 5X8X5.5 8mm
me=x A AR AR &S 3mm XZAMRTYLT
Countersunk screw @ Flat washer RO Thrust bearing
=
—
= 12mm :x: 1mm
M3X12M E X = o
M3X12 Sl FW 3X9X1T omm Brg. 06Xo12X4.5H
countersunk screw 3mm
L. 4mm
ﬂﬂﬁ‘yl:‘/’ﬂ:_x 7Y g RE LRI
Countersunk tapping Bearing I4mm Button bolt
screw @
=] — 8mm _[Bmm
§ 10mm 4mm —
M3X10MTS-1 v__ | Brg. 04Xo8X42Z o *'—'*Smm
M3X10 o Brg. 04X08X2.5F ZZ _f25mm | M3XBA AL b
countersunk TS-1 3mm M3X8 button bolt

I-—-I 8mm

¥ 7AW AT R ) AT S E AT, D ZADEYE55 ) 305, i
TSI E SN D E TRO ZATLIEE N, 7272 L, MO T ELELR YDV ENLRLBNETOT,

WAL 5 TRIDZWTZE W,
Tapping screws cut threads in the holes of the parts. When screws are difficult to tighten, fasten the

screw until the part is properly set. However, do not over-tighten the screw to the point of stripping

the threads or warping the part.

Correct O C

Wrong ><

HoTE
Over-tightened.

FIUDELEN
Stripped threads.




(315¢)

774 B7HICF Y NASHICLEL LD

Items necessary for flying this model not
included in this kit (Sold separately)

WAL T 20121d, ITO L O LETY, (BI5E)

The following items are necessary in order to use the unit. (sold separately)

¥ BEFRAEAR

27y aE—-RKMIETAREY b

Swash mode compatible

programmable transmitter set

Transmitter

@ \
ELE
“ AL

120°Z2 7 v ¥ 2 E— FHEEED
TR ERPDETT,

A transmitter with 120° swash
mode is required.

Receiver

SEMAN 7 —
Battery for receiver

SWM3# —K (I:‘y??v‘/?db
SWMS servo \Pitch channel

SWM2H — R Iw\"—a—ﬂ‘/*w)
SWM2 servo \Elevator channel

SWM1H#—K IJLEI’/?"V‘/?J[«)
SWM1 servo |

Aileron channel

F 44— —K
Rudder servo

ESCHOPTOMIHE  SZ{EHEF/N
YT )—DREEFVET,
ESCHBECERNHE . S{5H#
BNy TU—SDEB)EL A,

If ESC is OPTO, a receiver
battery is necessary. If ESC is
BEC, a receiver battery is not
necessary.

3 (TO> - ILAN—&—-F4—) JvM0
3 axis (aileron, elevator and rudder) gyro

B A EICDOVWTRETARBLU T v ODFBAEEZ SIS,
For connection, refer to each instruction manual for gyros and programmable transmitters.

E-4— ESC (7>7) Ny T — *42TL—FK F—ITL—FK
Motor ESC (amp) Battery Main blade Tail blade
KV450~630 | 10 cellX |12 cell3tit 120ALL_EH#E3E

06>+ 7 b Supports 10 cell or 12 cell, 120 A

06 shaft or higher recommended

Ny TFU—IZEhE:
REHRVVETT,

% Prepare a charger
that is appropriate
for the batteries used.

YFILRY =18y 7 1) —5cell (18.5V)
X146 cell (22.2V) X 2/¥y 7 (4800~5500mAifi3E) &
Lithium polymer battery 5 cell (18.5V) or 6 cell (22.2V) X2 packs | £ x680~760mm%{ERALE T,

N

£3I90~105mm%
ALxd,
Use 90 to 105 mm

(4800~5500mAh recommended) Use 680 to 760 mm long blades. |long blades.
W|TICHELTE Tools necessary for assembly
¥ PR A&
SUFNRCF TSy IN— FIUANEYFF—-T +FL>F KE—=F 1 AVES
Long-nose pliers Plier Digital pitch gauge Cross wrench Hobby oil Scissors

N
S

N

=

2513-045 ¥800

®

(BhE/Curve)
2513-046 ¥600
2513-127 ¥1,200 2513-136 ¥600 2515-003 ¥300 (2=/Mini)
RN AT N N >0y 7 Oy RT>RRZTA/N— ERIA/1N— hyB—F47
Large and small Thread locking agent Rod-end (ball link) driver Pin driver Cutter knife

Phillips screwdrivers

EVIFLRZIANT R Bg
Molybdenum thrust
grease 59

2513-129 ¥800

243 (Fhi&fE) 2515-165

243 (Medium strength) 2515-165

¥900
262 (Fi#E) 2515-151

262 (High strength) 2515-151
¥900

01.2,01.8, 2.0

2513-024 ¥600 2513-042 ¥800

JOov—IveAL > F
Protool hex wrench

1.5mm 2513-104
2.0mm 2513-105
2.5mm 2513-106
3.0mm 2513-107

IRx DEEA

Oy RIY RXRCF
Epoxy adhesive

Rod-end (ball link) pliers

£¥1,800
Each ¥1,800

2513-041 ¥3,500




| 2 L EFILEAIRE | |Useful tools |

¥ BiFRmA%

TJL—RKHR-k
Blade support

RCXAT v arivy K
RC mechanical cushion pad

Oy RI>RM)7—
Rod end trimmer

2513-039 ¥500 2513-134 (% 1 B/Yellow) ¥1,000 2513-075 ¥1,200

RCAHTyarIN R
RC mechanical cushion band

2513-098 ¥800

X%y RdL¢10
Skid rubber ¢ 10

CD'C)ii’CD

2513-079 ¥880

H7 7 AF — 25X250

Hook-and-Loop fastener 25X250 Taper reamer with cap

—)

2513-117 ¥1,500 2513-068 ¥2,900

FryTHET—N—)—7—

)

YyarxTL—
Silicon splay

BEBDHFR

Names of each component

ATRR

Horizontal tail fin (stabilizer)

AT L—F (FI5E)
Main blade (sold separately)

AL T—=F =Ny F
Main rotor head _ .
TV T — L
Tail boom

Fyy
Cabin

Tail boom brace

77 L—F (3I58)
Tail blade (sold separately)

Vertical tail fin (stabilizer)

T=IWVT—=LTL—R

10




2. #H

8 Assembly

ELS17H —HRk—r122
ELSI17 servo horn L22

EX o5 R =51
EX 05 ball with stand

A 7 & Caution
Y—RE—2 ORFUFEICE Y —RD=2—rFIL

B =R B DT AN NN AT L TS,

AEEAIT TR, Use rubber grommet and eyelet included in servo.

Adjust servo neutral before assembling

servo horn. NS
Eyelet

===

ELS17H—FRFK—>1L22

ELS17 servo horn L22 |«
Jaxyh
Rubber grommet
S,t\andard
ELS17H%—KR~7 > FSW
ELSI17 servo mount SW
rart—R

Aileron servo

H—=R7L—}b
F—RTL—} Servo plate
Servo plate

Uy =K

Pitch servo

0

ELSI74% —ARA—2122
ELS17 servo horn L22

Servo assembly LT —R
Aileron servo
/ \ NS R SN S L
ELS17% —HRAK—>r122 EX o5 R—IVHf
© (Jummmm ELS17 servo horn L22 EX o5 ball with stand
M2XECS weverevvrvmerninisinnnininnas 3 A L T
Screw included with servo
© Epmmmm
M2.6X12CS wvververremreesvmsueneannens 8 VAN =)
9,
Oj] /{ M2X8CS
EX @SV fif covveeeessveneees 3 @ EX 05K — V&1t PRI EDORY
EX 05 ball with stand EX 05 ball with stand ~ Screw included with servo
M2X8CS o TNy
O ﬂ ©) Elevator servo
Bt A I N 4
Servo plate 2

<A ,.(

2 R IEOR

g crew included with servo
O] %

==

»

M2X8CS

Y

Ky FH—F

Pitch servo

11




B> Z—F A ERDOMEAL
Counter gear assembly

2

M4X4SS

/© m o15\7 > 7RIV E —W38% B
(F=BRIC, ETFIC7VEDEOEEIC » F—)7—1)—17T 3GT D6)
MAXASS - vvevseevssrnesesneseiseess 2 T TIZRL, % C|J Tail pulley 17T (3GT D6)
@ ﬂ{m Tighten screw so there is no up/ O
MBXSSS vreeererssoeesseessseese 5 down play when 915 bearing N
\ holder W38 is assembled.
NI LY —FXY T vT D6
Counter gear shaft D6
- -
ELS20 EX71 7 >4 — 24T (J5%) R ELSI7 EX717 » 8 —F 25T
ELS20 EX counter gear 24T (Sold Separetely) ELS17 EX counter gear 25T
¥tk
Gear ratio
¥V | RACFEY [HYCA—FF s
Gear ratio | Second gear | Counter gear 0
4.58:1 24T
4401 HoT 25T
M3X5SS M3X5SS
3 H—K 7L — LD CCTREXTVIRMELET, L _
Servo frame assembly All screws are fastened temporarily. A 7 & Caution
TR ELS17 24N7 1) 2 IRV E—DEEIC
M2.6X8CS Adileron servo ABLTLESLY,
M3X8CS Be careful with the direction of the

ELS17/177 > % —F XV R—F3—

ELS20H—HKR7L —2

ELS20 servo frame

Brg. 012X024X6ZZ

BT AT
Pre-assembled

d

ELS17 024 X7 1) 2 7 RNV F—
ELS17 924 bearing holder

Brg. 012X024X677

ELS17 024 SX N7V 7RV —W38
ELS17 924 SX bearing holder W38

ELS17 924 bearing holder.

T T A

°© o ____, , o o] TUpper
_____ T

© ° . ° °] lLower

ELS20 ¢15X7 1) > 7RIV 5 —W38
ELS20 ¢15 bearing holder W38

FW 06X08X0.1T

Ty —EfoCTETD
HEHN %2 LTLIZE W,

Use the washers to fill up any gaps
to eliminate any looseness.

FW 02.6X07.5X0.5T

@H\‘/%/M3X8CS

ELS20—HR 7L —2A
ELS20 servo frame
ELS17A7 5 —FY
R A

ELS17 counter gear
support bar

¥

M3X8CS

4 N\
@ @mﬁm FW 2.6X07.5X0.5T M2.6X8CS
M3XECS ceveeererevrerenirenieneennas 20 M3X8CS %K By aF
ELS17H % —FXHR—F/N— Pitch servo
@ w ELS17 counter gear support bar M3X8CS
M2.6X8CS -vevervmrerrenvenenrerieeanes sl ™\
KA b
® |
I)Or -EyFH—Red—RIL—LALICRUFTZEIE. ETEY—RD
FW 02.6X07.5X0.5T ooeoe 12 A—KEH—K 7L —LRRICEL % T EEBELS7 024XT7 Y2 TRV S —
ICERVfFF TS A&,
@ When you assemble aileron and pitch servo to servo frame, insert
servo code to inside servo frame first, and then assemble servos
FW 06X 08X0. 1T «evveereereeseeseenee 2 3rg~ Q12X @24AKOZZ -wsevvevseeseenses 3/ onto ELS17 924 bearing holder.
S J

12




Main frame assembly
¢ N\ ELS1770> MYy FU—TL—MERADHE
@ Emm If using the ELS17 front battery plate
e 22| Ny FU—lE F Bl T LRI BB EIRET T
@ @ Ny T )—FEABAERIRL, 7OZ X N—MIXTOEHAHITET,
Ny FY=B)FHFARIC & 2T AR A L IN—=M3XTODE) I B
MBXOCS oo o PREVETOTERLTCES L,
@ Cw *The battery can be attached from either the
cabin side or tail side.
L ] 121" The Cross member M3x70 position will defer
@ Dmmm depending on direction you insert the battery. F L
Decide which way to insert the battery and then o
M2.6XOPH Lo 6| assemble cross member M3X70. Tail side
M2.6X6 disc screw
FW 02.6X07.5X0.5T «+eeeeeeeeeee 18 .
. FrEfl
@ Cabin side
M3FA TSy MR s 4
M3 nylon nut thin type
\_ J FW 02.6X07.5X0.5T
M3X8CS ELS20/Ny 7Y —7 L —2A
ELS20 battery frame
M3X8CS M3X6TS1
M3X8CS
M3 ATy MEER ELS20/Ny 71 =7 L — A
M3 nylon nut thin type ELS20 battery frame
M3X6CS -
M3X8CS / >< JUOARAYIN—M3XT0
> #*%Cross member M3X70

2
AN N7 =L =)l

N Battery rail

®

M3X8CS

IO A X IN—M3X70
$¢Cross member M3X70

CN

M2.6X6PHIIL :
M2.6X6 disc screw ‘o/@.\ 2 /@
> i

v

0
ELS207U—54 7 f‘\ s o
T 7NC X N
ELS20 floating angle C ( l \ / ;@\ M3X6CS

e v ey
ELSI771> 3y 7)) —F L—h o el 7
ELSI17 front battery plate / Z [ &;// C@ %\MSXSCS
>Lo _ .

Za 3 a/\ﬂ\
ELSI7 72 8—< > b ® g\@\

M3X8CS

ELS17LT ¥ 7V
ELS17 L angle

M3X6CS
M3X8CS

ELSI17 under mount
FW 02.6X07.5X0.5T

ELS177 T A X »7N—L70 M2.673fF
ELS17 cross member L70 with M2.6 hole

A ¥ = Caution

Ny T)—DFEAFBICE>TYOZA L N—MIXTORF LB REET
LT ORTHERIL TS,

The cross member M3X70 attachment position will differ depending
on the battery insertion direction. Check the following table.

Ny T ) =4 FATTIA |7 TR R L N—=M3XTODBUT AT iE

Battery insertion Cross member M3X70 attachment hole

direction position ®DRALE AD KA
FrE RS AO KNI Hole ®

From the cabin side |Use hole @

TS DIV NAL

From the tail side Use hole

13




5 A7 L—LDOE
Main frame assembly

¢ | ELS17UN/SyFU—TL— MERDEE
@ w If using the ELS17 rear battery plate
e 2| Ny FU—l FHE AL XF Y K7y KFEID IR IRIEETT,
© [Emm IRy 7 ) —FBAHEERIRL, FOX X 2N—MIXT0ERHILTE T,
MEIXECS e 4 Ny T =) FIFABICES>TI AR AL /IS—MIXT70DE) AL
BPEEVETOTERLTLZIN,
@ Dmmm *The battery can be attached from either the
cabin side or skid foot underside.
............................ il
M2.0X6PHIIL - %1 The Cross member M3x70 position will defer ga*;ilﬁ ;Lé
depending on direction you insert the battery.
@ ﬂ Decide which way to insert the battery and
then assemble cross member M3X70.
FW 02.6X07.5X0.5T -eeeeeeeeeees 18
M3FA T2 NI e 4
&43 nylon nut thin type X% K 7w KA
/ ELS20/3y 71 =7 L —2A ; :
ELS20 battery frame skid foot underside
FW 02.6X07.5X0.5T

M3X8CS
M3X8CS

)
2 0
o ) y
M3X6CS M2.6X6PHIIL
x M2.6X6 disc screw
Y —
M3X6CS %0 Z .
M3X8CS \%\0 2
e 7\

N ELS207 9 —74 7T 27 VC
°° 52 / ELS20 floating angle C

&
S5 ELS20/\y 71) —7 L —X

IB ELS20 battery frame

)

ELS177H Y b3y 71—
7L—h
ELS17 front battery plate

FW 62.6X07.5X0.5T

M3JA 1y M
M3 nylon nut thin type

MU T AR YN —M3XT0 <]
2 Cross member M3X70

from the cabin side, attach the

under mount to the spot marked
with the %. ELS172 T AR »/¥—L70 M2.67UfF
L e — - = — = — = = — = -+ ELSI17 cross member L70 with M2.6 hole

A\ iz & caution

Ny T—DEAFEICESTYARX L N—MIXTORM BN BEIET,
T ORTHERL TS,

The cross member M3X70 attachment position will differ depending
on the battery insertion direction. Check the following table.

- — - - - = - == M3X6CS

| ELS17 78—~ 72 b

| ELS17 under mount | M3X8CS
EEXVERDONyTU—EEA s

| = 2/ | ELS17LT ¥ 7 )V

| TBIH5E O KEIDBARICRATET, | ELSI17 L angle

| Caution: If inserting the battery | M3X6CS

| |

| |

2Ny ) =S 1A) FOAAYIN—=M3XTODIUT /K fir BOFpE

Battery insertion direction |Cross member M3X70 attachment _'ﬁfy/%\}ﬁgﬁ DR
hole position BOKfE Elole ® N

Fr e rs OO AL E H‘ﬁyj)g‘g%ﬁ DR The 3rd hole

From the cabin side Use hole @ Hole ® from the front

AFxy K7y NF s B®DFRMNE The 3rd hole from

From the skid foot underside [Use hole the front

14




6 Y—RTIU—L« A2 TL—LDHIL
Servo frame and main frame assembly

717 —3X8X3

M3X8RY VBRIV R o
M3X8 button bolt

© [

M2.6XOPHII +eeeeeeemvvvvmveeeeennannnn
M2.6X6 disc screw

(©) |

FW 02.6X@7.5X0.5T eoveeeeeeee
S
M2.6X6PHIIL
M2.6X6 disc screw

ELS1773y 7)) =<7 b
ELSI17 battery mount

ELS172 T A X 2 /8—L70 M2.67%4
ELS17 cross member L70
with M2.6 hole

M3X8CS
FW 02.6X07.5X0.5T

EX-EP Y E 71 Z X 3— M3X20
EX-EP cabin cross member M3X20

©

VBT €. € R N 2
Collar 3X8X3

©[]

M3X87R% »AF) b
M3X8 button bolt

ELS17V v A< 7>k
ELS17 gyro mount

Collar 3X8X3
717 —3X8X7
Collar 3X8X7
EX-EP ¥ VY 70 A X N— M3X20
EX-EP cabin cross member M3X20

M2.6X6PHIIL
M2.6X6 disc screw

M3X8CS

717 —3X8X14
Collar 3X8X14

%@\@\ )

ELS1770AX73—138
ELS17 cross member L38 /

717 —3X8X14
Collar 3X8X14

M3X25CS

(.

JUARXIN—M3X38
Cross member M3X38

- % M3X8CS

717 —3X8X14
Collar 3X8X14

JHAALIN—M3X38
Cross member M3X38

M3X8CS

FW 02.6X07.5X0.5T

FW 02.6X07.5X0.5T

EX-EP ¥ VY 70 A X /N— M3X20
EX-EP cabin cross member M3X20

BTy €. G T 2
Collar 3X8X7

T1 T —3XEX 14 veveerereereneruseennnes 12
Collar 3X8X14
TUIARLIN—=M3X3E +eevvereenns 3
\Cross member M3X38 )

M3X8AK% » Rk
M3X8 button bolt

KA b
Point

M3X25CS%EED XY B> TEVERDICFW 02.6X07.5X0.5TH
ASBEWHEIE, RV Tv v —%ABECAETHERAL. XV %
NOFBETEOPATN T—BETRXIDEEMLEANET,
If it is difficult to insert M3X25CS bolts through FW
02.6X@7.5X0.5T washers because of unthreaded part, use
a hammer or similar tool to lightly hit from the top while
holding the washer with pincers as shown in the picture on
the right.

15




2 | [Z>F 1> o%vomd
Landing gear installation

© Bmm

MIXTOCS ceevvermmmmmmmmniniinieninnennn 4
NPT ST o — 4
M2.6F4 T3 F 9 b oo 4

M2.6 nylon nut

©

M3 UT 7 B e 4

M3 U nut

FW 03X @OX 1 Toveeeemrereremseneennens 4 Ta—TA 7 TN
. J Floating rubber

M 5 )

FRIA Quick-dry adhesive
Advice

M2.6X10CSIEfHTHITEFEL TSV 2P| M2.6X10CS
DEELFYIEE—ICEZ{SVTHRTY,
F X YR TYRERF YNNI T ORI BR
BEERZRLTZEN,

Be careful not to screw M2.6X10CS too
tightly. When top of the nut line up with
surface of the nut, it is enough. Always
apply quick drying glue between skid foot

DREDFIDFELBIGFGENFHIET, FW 03X09XIT
ZOHEAIIRDESICe2.4RVILTREZIF TR
JIEHLTL R, M3X10CS

After using skid foot
for a long time, skid
pipe may become
loose.

In that case, drill
22.4 hole and tighten @24 K
using screws. 2.4 hole

0

. M2.6F+ AT F vk
and skid pipe. M2.6 nylon nut
Ax b7y MIRIBEFERTSEXXVINAT
Wk e 2 A 741
Quick-dry adhesive
AFy NS TR x0T [
Skid pipe cap b ,

AFy B3 T
Skid pipe

M3 U7} b
M3 U nut

8 | |27 a7’ L— DO
Swash plate assembly

(© Oum

M2XECS cvevereeeerermivnmenenineeenas 4

EX 05— JL T coveeeeeeeeennnnns 4 e 1 e
: ERy MRV D
EX 05 ball with stand Pivot bolt D

O:ﬁm‘ FW ¢3X06X0.5T

O |

1T —3XAX3.3F ceeeeererreenerennes 1 ELS207 7 ALY /15 —4X6X8 -+ 1
\Collar 3X4X3.3F P, ELS20 radius pin collar 4X6X8

@(gc%'mmm ..................... 1 M2X6CS
Q1 c @

/’)
S . P ) )
EETAT LS » T 3 0 Q
iy % P 719 —3X4X3.3F

Collar 3X4X3.3F

ELS207 YV TAK Y
717 —4X6X8

FW 03X0@6X0.5T «seveseerseeeseeses 1
Eﬂ == M3X8CS  ELS20 radius pin

collar 4X6X8

0 EX o5 R —ILEAT
& EX 05 ball with stand

YRy MRV D
Pivot bolt D

YRy MRV D

Pivot bolt D

EX o5 R =i
EX 05 ball with stand

16




Motor assembly
¢ ) Fri
:ﬂm Gear ratio
MAXSEY VBV R cereeereernenenen 4 ¥k AXT | EZF ¥V
M4X8 button bolt Gear ratio Main gear | Pinion gear
1:12.30 10T
123T

@ {}Immm 11118 1T

M2XA N T APH --vveeerevveerssneeennnn 2

M2X4 truss PH

© [ < &

I~
MAXASS -eveveereervenrenreeienieiienens 1 . )
E=F 2 FY10T (FI7E)
Pinion gear 10T (Sold Separatly) MA4X4SS
[
Brg. 610X019X5ZZ -vevveveeeeeneee 1
M4X8:R% >~ R b
M4X8 button bolt
71—7"7v % —010Xe14X0.1T - 1 v
YT

QNave washer 910X@14X0.1T ) Pre.assembled

Brg. 010X019X5ZZ

M2X4 7 APH
M2X4 truss PH

E—5— (I58)
Motor (sold separately)

Y= FX T

Pinion gear 11T

@ M4X4SS

T r—"7"7v % —010Xe14X0.1T
/Wave washer 010X@14X0.1T

ELSI7TE—%—<7 |

ELSI17 motor mount

BEWOE-F—I12LD),
Bt 423 LOHUS A
ZEWITTLEE VY,
Choose different bolts and
mounting holes depending
on motor.

M4X87R% >RV k
M4X8 button bolt

AHINF—DHAL
Motor assembly

(© Bm

10

KANF =LY —ERFTBIHEEDH

*Only if you use governor sensor

M2.6XOCS +rererereevrenssmsvnnininnns 4
@W 02.6X@7.5X0.5T +eeeveeeeeeeeees 2

ELS177/3f =tk —A7 —
ELSI17 governor sensor stay

ELSI77/N ) —AF =715 —
ELS17 governor stay collar

HNF—AFIE b

Parts included in
governor

FW 02.6X07.5X0.5T

ELS20A A ¥ ¥/ ¥ v 7 OFEMN I3 —H
B 2 #HAE L3, MADOTEIIOWTIE, N
F—ORERFINE S EZITLTLIES v,
Glue magnet to the back of main gear housing.
Refer to governor manual for how to glue the
magnet.
0 —
Governor magnet

ELS20A A ¥ FX Ny T v 7
ELS20 main gear housing

M2.6X6CS

17




41 | [2 1 Fromet
Main gear installation

/

Main mast

O Bm ) Oer

AL A

182.5mm j 175mm
= 17Smmo7 A H LT 750,

Use the hole at 175 mm.

M2.6X6 disc PH

717 —3X8X14
Collar 3X8X14

FW 02.6X07.5X0.5T -eoeeeeeeeeeee 8
FW 03X04.5X0.5T wveeeeveeeeeeeennns 2
F T —4X6.5X3.1 woevereeeeeeeenneens 2

Collar 4X6.5X3.1

© J

715 —2.6X3.6XSF wrovvvvereis 12

\Collar 2.6X3.6X5F )

A‘}i & Caution

AR ZAREWVSIEWGoLY EIf v X Oy 7 &REL
M2.6X6CS% #{F (£ 7,
Pull the main mast up through the mast lock and
fasten with M2.6X6CS.

XA VAT 2IED
YAy ZEGSIE ot BT S,

TiF5, Raise the main mast.
Completely lower the .
mast lock. NARE YT

Mast lock

YO

- S
FIYAMETFICHZUFEVE,
Note: Make sure mast assembly has no end play.

KA b
Point

MAXTOCS worveevvmevemsennmiennnniinnas 2 q
T 7 —3X8X14 wrvreeereiseneininns 2
Collar 3X8X14
ELS20 012X A » < A
ELS177 HAA 27\~ = '
g]j;l‘; 7 W14 b E—¥—Assy ELS20 912 main mast
cross member P=175
N e 2| block W4 gotor assembly
FORZEFNTTS
MBXSCS verveereerresremreesienieaeanens 2 Use the upper hole.
@ % ELS17\—=F7)y 7 < Ay
M2.6X8CS -evvvvevrememvnmnnannanes 19 N ‘ ELS17 hard grip mast lock
@ Dmm ELS174 4 > ¥ 123T
N L —— 6 ELS17 main gear 123T

z

NS =

M3X8CS
M3X25CS

FW 02.6X07.5X0.5T

ELS17t 7~ FFY110T
ELS17 second gear 110T

M4X10CS

715 —4X6.5X3.1 /@

Collar 4X6.5X3.1

ELSI7t Y R¥XNT T 7
ELSI17 second gear housing

M3XS5CS

F—hadhoRIz
G THARE T,

ELS177 7 —2.6X3.6X5F
ELSI17 collar 2.6X3.6X5F

ELS204 1 Y
INT LT

ELS20 main gear ,
housing

Screw it in so that it
goes into the hole on
the Autorotation axis.

M2.6X8CS

| _+M2.6X8CS

I

TSI
Pre-assembled

D) ELSIT MMV —
— ELS17 high torque

' auto rotation clutch

- assy

M2.6X6lIL.PH
M2.6X6 disc
PH

3
M3X5CS

M4X10CS

ﬁ\

717 —4X6.5X3.1
Collar 4X6.5X3.1

FW 03X04.5X0.5T

FYDFAFIEEBBHEOREDDH, BTAA XV, EZ
AoXY, €hORXEY, AU 2—FVICPUAL T L—%
SLTLEELY,

In order to prevent gears from slipping and improve
lubrication, always spray the main gear, pinion gear,
second gear and counter gear with silicone spray.

Ny YTy 1R
Backlash adjustment

CUI=T Ty X = ORNGEWRREIZ, ESF U FY R T LTI CMAX4SSE D 2

HET

CE—Y =Y POMBEERIRICHEL, A U FVEEZATFYONY S Ty D a i

BT, AT EAD I AET,

C AT UF—=FXDELS20 015X7 ) V7RIV —WISDN BRIl LAY FEY

LTI —=FXDINY T Ty T aFEEERTV, FA VGO AT,

CFVHPBGIRIZIVESATTOT, ZDIINY T Ty arboTEE
+ Push the pinion gear down and tighten it with M4X4SS. Make sure not to damage wave

washer.

- Adjust the position for motor mount back and forth, perform the backlash adjustment for
the main gear and pinion gear, and tighten all screws.

- Adjust the position for counter gear ELS20 o15 bearing holder W38 back and forth, perform
the backlash adjustment for the second gear and counter gear, and tighten all screws.

- Gears can expand due to heat. Make sure to keep lot of backlash.

18




12

A4y MO
Washout assembly

/@ [%]mmmmmmm\

¥E O 5771
*Apply the bolt on the slit
side of the radius block.

A = & Caution

M3X22CS weeerrrerermreninninnsininnas 1

Ay AT IRAVIO—IL T — L M3X22CS

DEEITEEL TR,
Note washout control arm
orientation.

ELS179 Y 7 A7 avy 7
ELSI17 radius block

717 —3X4X8.5F

715 —3XAKG.SF srrrsrerervveninns 2 Collar 3X4X8.5F
Collar 3X4X8.5F
\_ ELS179% v aay fa—)L7—2A
ELS17 wash control arm
T
Pre-assembled Brg. 94Xo8X3FZZ _
~ ~ R AT
o m Pre-assembled
M2X3SS woreeremremeneerenreeeieeieeenes 2
Brg. 04Xo8X3FZZ «:wreerereeeen 4 ; !
0l.5 E-ring |
(%] M3X15CS I
ol.5 El).:/y“ .............................. 41 s D7 I fE A 57 A7 —LP=25 |
ol.5 E-ring *Apply the bolt on the 1 Radius arm P=25 .
lain-surface side of
(o201 — H e radi \ L
the radius block. . AT XSE4TY S
i EPATE 202X 118 o p| TS , ol 5E) > ST T 118 |
Grooved parallel pin 92X11.8 L 0l.5 E-ring : ]
\ -_—— - — - —— - — e — e — e — e — e — . ——— -
13 3—7EB0#EIL n
Yoke assembly Max3ss\E ol
s 2
© [rum SSZVAE Y )L
M2XSCS coreererresnenserensesasnieienes 6 SSZ-V spindle
A Y PO AT DR THO TS,
@ Emmm Please make sure that the M3X3SS is screwed into the hole
T THAA on the SSZ-V spindle.
MBX6ASY 2 A b ceessevvvvees 2| | Pre-assembled
M3XG6 button bolt T
| ALy T T —h |
O (M | Stop plate |
MBX 5SS wevererremerememremeaemeneaeaenns 2| | M2X5CS 0 M3X5SS
! & KRR ATCEAT I B AL LL Y F o TS,
O m | & *Use an L wrench when disassembling or assembling.
& |
I
M3X3SS woreererrmmeneereniesieiriieeenes 1 ‘ ‘
| @/ M3X67R% > AL b |
@ ﬂ | /(,3\ M3X6 button bolt |
)
FW 02.6X07.5X0.5T -vrirv 2 ! AN FW 02.6X07.5X0.5T !
| )l Brg. 05X013X4FZZ |
I
@ | SSZVAE Y FL
| SSZ-V spindle |
I I
\Brg. 05XOI3XAFZZ wossvvessoes 2) | \ ‘
| /\ SSZ-IVS v/ 3—TL#80 !
Center pin ELS17 SSLII=—7~ SSZ-1V damper rubber #80
| ELS17 SSLI yoke |
L OM3X6EY v EIL b Brg. 05X013X4FZZ l
| M3X6 button bolt  Fw ¢2.6X¢7.5X0.5T \/ |
I @% I
! FZNY 2 7X—T L /% < !
FZ-V damper rubber \/ <7 |
| HUFAIZIGC TR LTS 28V, ELS20% »/8—F v &
i_ *Please change it to your liking. ELS20 damper cap Q —i




A—/ TU—KFRIVA—EBOFEL

14 Yoke and blade holder assembly

A\ = %= Warning

A\ = %= Warning

AECN VDX IEIRICD T IOV IH (FREZ1T) E2H L. K2 FKIVE
M5X10%40~45kgef/cmD DTNV TLoDW ERDIFITTZELY,
22Ov7F BTN RILRP Lol ERED DTSN TW Ao F-15E.
FIVMOBEEREH ICLBWIBIC LY. TL—R RV E—HPIRE. RET 25 2hy
HIETY,

Apply hard type thread locker to the threaded parts of the spindie,
and screw the button bolt M5X10 tightly at 40 to 45kgef/cm tightening
torque. If the button bolt is not screwed enough, or thread locker is not
used, they may cause the button bolt to fall off or break due to fatigue,
which can result in blade holder falling off or flying out from helicopter.

RATATICIIMEX10R 2 RIVMS B A TV VWD E JIRLTK
=30,

F£7-.M5X10 R 2> RIVMIEHREICZHaL TS,
BARERIVMIEHFBROBIURPTVIREEARY  HEOR
RAELYET,

Before flight, make sure to check that button bolt
M5X10 is securely tightened. This bolt should be
checked and replaced at regular intervals. If the bolt
is not properly tightened, it is prone to damage from
fatigue.

oY) »7'P-7
O ring P-7

717 —13X16X12
Collar 13X16X12

YRy MRV N D)
Pivot bolt (D)

© Cijp

TL—=RRINE—=ET—VDBEICAXEH HRHEDH ERALTLES
Vo ANTEDRE TU—RFRIVE—DBEILKLEVET, T TL—RK
IWE—EZXZ AN EIC0AMMIZE DHZVEFHRL THL TS,
These shims are only for use if there is excessive side to side
play of the blade grips after this assembly step is completed.

It is normal to allow .1 mm of play. Using too many shims will
cause the blade grips to not to rotate smoothly.

FW 08X012X0.1T

Brg. 08X016X5Z2Z

ELS177 L — RV 5—
ELS17 blade holder

05K T v 7 A% V(AT
05 drag metal (pressed)

Brg. e8Xol6X5AT A b
Bearing 08X@16X5 thrust

L N FW5X12X1.5T
K*‘yl\*)b]\(D) ..................... 2 ELSITE Y F7— A 0
Pivot bolt (D) ELS17 pitch arm \
M3X8CS C’\
B4 %
/Pre-assembled N M5X10K% v RV b
N . M5X10 button bolt
@ w A £ B Caution !
MBXECS w-veveereremeremremememenreanienes 4 WEDF X RO/ ST
@ [ Larger hole Smaller hole
V6D S (1 170 NP o [ h -—
M5X10 button bolt
777777 D74 X F R ) e e YN R ——
gl TL—fAny— | SUDHE N[ pgEy 77 A5 AR
g Blade holder Grooves are inside 7)) 2k AT
_ Make sure to apply
,,,,,, Brg. 08Xe16X5A7 AN | molybdenum thrust
Brg. #8Xe16XS5 thrust | grease.
F1 T —13XTOX 12w ereeereerercnereenes 2
Collar 13X16X12
R b
Point
COREMMLES,
FW5X12X 1.5 weeveerereeerevreneuenes 2 Use these holes.
(o]
Brg. 08X@l6X5AT A weeeeneene 2 By F7—Ls
FW @8X@12X0. 1T eeeeeeeenens 2 Bearing 68X o16X5 thrust Pitch arm
- NG )

20




O—4—Avy KOBRIT

15 Rotor head installation

\

/
@ @I LT AL

M3XSE0CS - ereeeereemrmnmimininininnnns 2

O [

M3XECS wereevmrermrmrennsssisneninnas 8

© Emmm

LY XD G (/1 T — 2

© (fm

M4X8EY VAL o 2
M4X8 button bolt

(©) |

FW 02.6X07.5X0.5T -eeeeeeeeeee 12

Q [

M3FTATL T b s 2
\M3 nylon nut

ELS177 Y T AAT —
ELSI17 radius stay

ELS20 ¢12 swash plate 120°

-1
Fig. 1

VAN
Frame

FTITAT =
[QIER AT
Mounting
location of the
radius arm

TL—FHRLY—
Blade holder

ATy 2T yIN—=
DeSHR—)
05 ball of swash
upper plate
B' A
AA' /BB

BARZE S BT - 1O EBRICRL I,
VT AT Oy r% [l E LT,
BB LR AR BT EBRORITIZEN T VE

RLAHFR S P13 3 M3X22CSEATOL TS,
Fix the radius block so that the unit will be
positioned as shown in Fig. 1.

Precise phase adjustment is to be made with
actual flights.

Make sure to completely tighten the M3X22CS
after adjusting the phase.

ELS17 SSLIT T—% —~\v FASSY
ELS17 SSLII rotor head assy

{ S

M4X87R% >RV |k
M4X8 button bolt

el

M3FAarF b
M3 nylon nut

U

®
@ <G

O]
O, O
©
® ®
O
M4X87R% > RV h—|
M4X8 button bolt @
M2.6X10CS
o ©

Radius arm

<
M4X8AR% >Rk
M4X8 button bolt

M2.6X10CS

57 27— ELSI 7T —IVT — LIRS —

(H—F>347)
ELS17 tail boom holder (Carbon pipe)

FW 02.6X07.5X0.5T

M3X8CS

FW 02.6X07.5X0.5T

$M3X8CS

24




16 ?—)D#-Zﬁﬁ@%ﬂl’[
Tail case assembly

¢ 2
A\ i & caution
MBXECS «oveerevevmmmmmrireineiaenenes 3 » ‘ ‘
FAITNIVMI T 720 X X% D
@ @mﬂ M3X8CS HUROT R BIEOREICAIET .
M3XSCS weveeereensssssennnisusinninins 3 F 92.6X07.5X0.5T To reduce the risk of damage, do not
ELS177 =)\ XTY) 27 —AA bend or scratch the timing belt.
@ ELSI17 tail bearing case A
Brg. 06X015X5Z7Z B )
FW 06X @8XO0. 1T «eeevevveereveecennns 2 F—)V7—1)—17T (3GT D6)
THHLIETs Tail pulley 17T (3GT D6)
Pre-assembled
J AR IN—M3X14
FW 02.6X07.5X0.5T ++rvreveeeeeenne 3 Cross member M3X14
,,,,,, 067 )\ ¥ 7} FW 06X08X0.IT
06 tail shaft (FEEFE)
,,,,,, _ . . (for adjustment)
ELS20 7—)VEy FLsy—< 7k 717 —6X9X7.5
1T —6X9XT.5weeereeeeeereneicnene 1| ELS20 tail pitch lever mount Collar 6X9X7.5
Collar 6X9X7.5 .
Il e
VAEE S IRV ) ( L 1 I >
Cross member M3X 14 (for adjustment) > Brg. 06Xo15X527Z
~ - \ M3X8CS
THHELH

Pre-assembled

(© )
MAXASS coevevvvriennieieininininininnes 1 ELSI75 — .= bl 77— =
ELSI17 tail unit holder & g,
< > ELSI77 — VA7 1) ¥ 7 —AB )
‘ B ELSI17 tail bearing case B M3X5CS
Brg. 06X@15XS5ZZ - eeneeeeeeeneenss 2
\ >
— S~ . op e o
17 | | Z 7V \) 2 2RO AL THATE | [ ovecs |
Tail housing assembly Pre-assembled | - A& caution
@
| %A%"" WEED/NEWTT WEDOKEWTT
Smaller hole Larger hole

e N &
© 0 FW wx«;sxo.sﬂ\(b

M2XEQCS wverveereevesrenreaiesininaiens 3 .
a5

@ @ Brg. 95X011X5ZZ
1
MBXOCS weeevvvreemmmneemninneennniieennnns 3 FW QSXQJ7XO.4T—|-\_@|§

1
Brg. 05X0l0X4 A5 % ‘—l——@
Bearing 05X010X4 thrust

MU=

1
1
1
! P ZAVAV /4
| VTRV T T VAGAN YA =
il Tail housing
' | Make sure to apply
| molybdenum thrust grease.
I
I
I

FW 03X08X0.5T w+vereerersersereenes 3
ELS177—)V7 L —RH)L¥—
ELSI7 tail blade holder

FW 05X @7 X0 2T -+eereeeeereerenenenne 3

FW 05X@7X0.4T weeveeeeeeseneeneeee 3 (|>
Brg. ﬂSXQ;llXSZZJI—/@

I FW 05X07X0.2T %@b
|

1
0') > 7SS050
Brg. 05Xo11XSZZ -+wereverseeeseeesss 6 O-ring SS050

I 1 1o
@ @ @ 81)“;;558(?55(? ........................... 3 (
Q50 Dj] i

EX o5 R = Eff
EX 05 ball with stand

Brg. 05X0l0X4 AT AR wwoeereenee 3| | EX 05 K=V i oveeeeverenennes 3
Bearing 05X¢10X4 thrust EX 05 ball with stand
\ 2N B B




T—=IVEYF 7L — DRI
Tail pitch plate assembly

IR
Pre-assembled

18

IVIPFATE 0l.5X8
Grooved parallel pin 1.5X8

T=\)
Tail link

E') > 7'1.2mm
E-ring 1.2 mm

ELS207 —)V¥vF7 L —}F
ELS20 tail pitch plate F

oL

Brg. 07Xel11X3ZZ

T=IVEY FTL— KA
Tail pitch plate boss

717 —TX8X4
Collar 7X8X4

ATGA R ¥ TR
Slide shaft

NSy

F—IVINTG T T EROESY A\ i & caution

19

Tail housing installation

(© Bom

v I7RDKIERCEDETHOAL,
Align tail housing with dimple on
end of tail output shaft and fasten
with M3x5SS. See diagram below.

I ZaVA R4
Tail housing

M3X5SS

TVT =)= x Tk
Tail pulley shaft

O |

FW 04X06X0.5T

© |

FW 01.7X03.8X0.3T

i

Brg. 04Xe8X3FZZ

© (m

74 F¥ 2 M3X6.3
Guide pin M3X6.3

©0D

EX o5 K=
EX o5 ball
-

FW 04X@6X0.5T
o

Brg. 904Xe8X3FZZ
LN—=1F—
Lever collar

ELS177— V¥ FLIN—A
ELS17 tail pitch lever A ‘

4 K ¥ M3X6.3
Guide pin M3X6.3

Brg. 04X08X3FZZ OB E TR

FW 04X06X0.5T

ELS207 —)LE v FL/3—
ELS20 tail pitch lever

QL,/FW 01.7X03.8X0.3T

ELS177 —)V¥v 57 L —bASSY
ELSI17 tail pitch plate assy

M2.6X6CS

#¢Do not overtigthen these screws.

L= b 7241
FAVETHIN 5%
Use a file etc. to scrape
the screw protruding

from the lever.

| EX o5 K—
C?/ EX 05 ball
. . M2X6CS
A * & Caution
M2.6X6CS

F—=IVEYFHAREU L, T—IVEYFTL—bDEICIZES
FOTEUFFTLAZEWY,

Install M3x6.3 guide pin into tail pitch plate groove.
Ensuresmooth movement.

Ajmwm
Use outer hole.

23




F—IVT—LINA TEROERSF
Tail boom pipe installation

20

© Emm

M3XECS wevererrremmiennimininininnas 4
M2.6XOCS wrvrereeemimnmiminininininns 1
FW @3X@OX 1T eemeeeeeneneeesneeens 2
- %

EXZE/NVF
EX tail fin band

M3X8CS

NAT—NVT =284 7 H1—Rr L=895
Octagonal tail boom pipe Carbon L=895

T—=IVT—LTL—ZERD L
Tail boom brace assembly

P
© B

M2.6X8CS wrevererevmrmnmimiennininnns 4
_

21

9OREIN E 228 R THILANCTE T

Rotate 90 degrees and assemble.

M2.6X8CS
M2.6X8CS
TARF AR
Epoxy adhesive
LARF LA H M2.6X8CS
Epoxy adhesive g - =R T—=IVT—=L7 L —AL=650
= ""'l{/@ Carbon tail boom brace L=650

T—=IWVTL—AF—IF)
Tail boom brace terminal

A * & Caution

F=IVT—=LTL—RE—3F IV TREFAEBFITESBLT
{FEEW BB LWV E REIDRERICAZIHEED HIET,
Attach the tail boom brace terminal with epoxy adhesive.
Not doing so may result in vibrations.

24




Tail boom installation

(© (s

M2.6X8TS-] wrererereereremrunnnnienns 5
-

N . 8T — T =154 T
AE & Caution

Octagonal tail boom pipe

8AT—IVT—LINATHANLNEZE T 1F X
RIAN—FTHEBEZE D ULTTANTTEL,

If it is difficult to insert the octagonal tail
boom, use a slotted screwdriver etc to wide Ty —ar a—\VIAR
the gap slightly, and then insert it. Rudder control guide

FA IV TNV
Timing belt

M2.6X8TS-1

ELS177 =)V T —LHR)VE— (H—K 814 7F)
ELSI17 tail boom holder (Carbon pipe)

TAIY TV M ERT A0, woltA
NIV = FX AssyD LR DONT ) V7RV
F—x L TLEE

Remove the bearing holder on the counter gear
assembly once for installing timing belt.

ELS20 15 X7 1) 7RIV 5 —W38

ELS20 ¢15 bearing holder W38 e N
A Q © [Crmmmmm
M3X8CS (e A o )\ M2.6XT5CS weevreeeremevemremnrennenns 4
A=B=C=D=E=F O ﬂ O |:|
ELS17% &> % — B At N2 Pl NP 4
FXH R ] v— Servo plate )
ELS17 counter gear )
support bar < = -
P ELSI7TH 28 — %% ILAN—g2—4— KOS
N e A Elevator servo installation
ELSI17 counter gear support bar
M2.6X15CS PR FL—

O
o A& Servo plate
& ILNR—=g—H =R
Elevator servo
Y—R7L—h

Servo plate

M3X8CS

A‘}I & Caution

1. ZAIVTNIVME R FAN—FTEFLT,
BUAWVIZEISSRYET, o=

2. NJVMDEE L HEHEILET,

1. Adjust the tension of the timing belt
so that the two sides do not touch
each other when gently pressed with a
screwdriver or other tool.

2. Check the rotational direction of the
timing belt.

TV =) —
Tail pulley

YAILTT=1)—
Timing pulley

F—RT L

Servo mount

25



23

EEORT

Tail fin installation

M2.6X15CS

& —H— ROt
Rudder servo installation

N\

O E

LU LLLLLLL

© |

A * & Caution

B

TV T — LT L =AY F(U)

FW 02.6X07.5X0.5T -eeeveeeeess 10 ‘
N RBENUFL)ETROLSICESLSIC
@ BAFHF T,

M3F ALY F 7 b e 3 Install the lower horizontal fin band
M3 nylon nut as shown below.

Hif

© [ e
/AR €9 IR 4 [EEYREY)
Collar 3X8X7 Inclined

\ J

Tail boom brace (U)

T—IT—=LT L —ANY R(L)

Tail boom brace (L)

M3X18CS
FW 02.6X07.5X0.5T

FW 02.6X07.5X0.5T
M3F A1 )b

M3 nylon nut

717 —3X8X7
Collar 3X8X7

1277 (7= V) 5 N 7 ) AT DA IR
T=NT = LT L= ADR T EE LT TS,

*If inserting the battery from the rear (tail) side,

change the mounting point of the tail boom brace.

M3FA v F vk <: ‘
M3 nylon nut RN

HF—K7L—h
Servo plate
T ==K

Rudder servo

=K< b

Servo mount

EAN

O

ST
A

y

(AN

M3X25CS

E
At

& <

M3 nylon nut

s

M3FAarF b
M3 nylon nut

717 —3X8X7
Collar 3X8X7

4 + - RESY R
@3// Stabilizer band (L)

M3FA 1> b

%FW 02.6X07.5X0.5T
&
<T>

°onoll
Bt N I N 2
Servo plate

M3X32CS

7 FW 02.6X07.5X0.5T

ELS17/—RYR) ) o NVT4>
3 ELS17 carbon horizontal fin
=

EE N (U

B3N F(U)
%ﬂ/ Stabilizer band (U)

ELS207 — R N—=F V74
ELS20 carbon vertical fin

26




24 71Ny 7)) —7 L — MOBRST
Rear battery plate installation

AFGA KTy FLN—% il ke, AFA KTy FELDPATAR
T FR=ADPLH T RN L2 MR LET,

When the slide latch lever is closed, check that the slide latch
pins' tips do not come out of the slide latch base.

. ™ 57;:1135 “7 M3X3SS
© m D A\ x & Caution
M3BX3SS wverreereeverrenreenienieirannens 2 AN — -
2FA4 KTy FLoN— M3X3SSIEZXFIRN Ty FELDDAYIRICEDET
@ WWWWVW Slide latch lever MR TEE,
S Adjust the slide latch pin so that M3X3SS is
AR A 1 tightened on the D-cut part of the pin.
Spring
ATART v FEY
©) - Slide latch pin
134) 854 /7‘ | S 2
Slide latch pin ELSITAZA F7 v FR—2A
@ [)nmmm ELSI17 slide latch base - =) 2mm
sl T T »«T«
M2X6_]]]15/E:/J\ Y et 4 M2X6MEE/J‘ 7‘(\‘:/ W WD
M2X6 disc head small screw M2X6 disc head small screw L Ll — 1%
<> D\‘ M S M3X3SS
M2.6XOIML AT cveervveemeenneeieenne 4 | ! X o ‘ o . L
M2.6X6 disc screw k | AT TR TOBIE, AFA KT F € OFHED A
\ J . ! AF4 KTy F A=A L) 2mmit 5 £ I1ZM3X3SSTHE5E LT
M2.6X6llL A 728\ o .
M2.6X6 disc screw N | While the spring is stretched out, tighten M3X3SSs to fix the
N . slide latch pins so that the pins' tips come out of the slide latch
\ | base by 2 mm.
1
j | - v A7AETy LA
. , T o) Y ROMS W
) | ‘ lo m ol ‘ | Make sure that the pins'
| o [] [ o tips do not come out.
1
1
1

FuMIUT ATA Ty FENY TY=TF v F A7 ZIZMG 72T
AoTWET, ZHHDONY 7Y =T L — b2 BATHALTET,
PN BRI E1E, JIEBIEA L T2,

The kit only includes 1 pair of slide latch and battery attachment hook.
Select which battery plate you will use and assemble.

If you wish to build 2 or more sets, please purchase extras separately.

ELS17Y 773 71) =7 L —}
ELSI17 rear battery plate

ELSIZVNY TUT Y2 FRAL T2
ELSI7 battery attachment hook

FrEALSEADGZE
If inserting from the cabin side

Zxy KTMADSBADISGE
If inserting from the skid underside

27




25

70> My T =7 L — OB
Front battery plate installation

(© pum )
M2XOLFH/ N oo 4
M2X6 disc head small screw
M2.O6XOIILA T v 4
M2.6X6 disc screw
M2XT0BE/NF D e 4
M2X10 small head screw
(N // -
- /
- /
- /
- /
r -
1

|
|
|
|
|
|
|

=
M2X105H/ A3
M2X10 small head screw
HATOROT ENIEE L TLZE

*Be careful not to tighten the screws too tightly.

¥y T —ASSY &Ny T — L —)lZ
o RICH AT £ 5%

*Insert battery assy using battery rail.

Ny T —L—)b
Battery rail

M2X6IILEE/ N4
M2X6 disc head small screw

NN

FrEALSBRADEZE

If inserting from the cabin side

7 FTIY R

Latch mount .
- /

S/

ELS1771Y Ny 7Y =T L—h
ELSI17 front battery plate

X

q
a
41

2.0

72
oY)

M2.6X6ILA
M2.6X6 disc screw

ELSIVNY T T8 FRA L T
ELSI17 battery attachment hook

-

~

-

~
~

-

FUMIUI ATART v FENYTY=TF v F A2 N7y 2315720
Ao TWnET, THHONY 7)) =7 L — b @A THALTET,
ML LB ET BB AL, BIEIEA L T2 8,

The kit only includes 1 pair of slide latch and battery attachment hook.
Select which battery plate you will use and assemble.

If you wish to build 2 or more sets, please purchase extras separately.

A\

T—IVRAID SEADGE
If inserting from the tail side

28




Rotor head linkage

@l

Y (22 SV N S Z N e 10
\MZ rod end

e

ILNR=F—/AT vy R
Elevator/swash rod

Yy
Pitch rod

= o

TN/ AT Y ady R
Aaileron/swash rod

A=A

Pitch rod
¥
& - 2
Z S (®
((.‘, '/\ / A\ F
© /7//.//. e Y/ 7-""/ {
® s
o7~ 6 o o
g\ ' =< 0 =)
7 Lo n @2y PPo 4
Yy F/AT 2y B
Pitch/swash rod
ALY IAD <BESAA YYANDESZ12.SmmTHEHORE, ¥y Fay ©
Main mast \ - DESEERTEE,
e <Reference> When using holes with 182.5 mm intervals of the
Il:—itéli(l):(rij(Zl\s(ggsI:) 1) main mast, change the length of the pitch rod.
EyFuy N2ty b)
45mm 182.5mm| ~! |175mm Pitch rod (2 sets)
,,,,, i i — 45mm
‘ #527mm i\\\ \\\i
Apprpx. 27 mm o ‘ #35mm
i Apprpx. 35 mm
AT v atdy K3t b PR .
Swash rod (3 sets) A X & Caution
TL—FET#. ERICEY F 2 B> THEAZZITVET,
)4% Actual pitch settings are made after attaching main rotor
[ I-- \\vi blades and during final set up and test flights.
#16mm Mixing arm lengths should position mixing arms “level” at
Apprpx. 16 mm a 50% transmitter pitch curve setting as shown in diagram.
Lengths specified are for initial setting only.

29




o7 | |21 v FTL—OBRSF
Switch plate installation

4 7\

M3X6HRY VARV s 2

M3X6 button bolt

@ ﬂ XKZDREFANET,
FW 02.6X07.5X0.5T -eeeeeeeeeeeees 2 *Use this hole.
.

FW 02.6X07.5X0.5T

KIFABL T A FTL—1D
VR ZEHTEET,

*The switch plate position can be

changed if you wish.

M3X68K% > F)L b o o e s oA
N HAAFT L= b OIREEL DI AL,

LTSV,
*Remove this is changing the switch plate
position.

30




SE—DU =

@amm

B 22 5520 N i N 2
M2 rod end
.

Rudder linkage
- N
© ([
M2XECS -vveevveeremsvrasrenniranienns 1
o ,
EX 05 KV vovesrrrsonn 1 Z R &MY S
EX o5 ball with stand Use this hole.

TROLHZTF—ary ha—V A ROREER 55—
2= ay FIZZoTTLLARLEbEET,
Position the rudder control guide by sliding it along
the rudder control rod as shown below.

! I | I
I 1T ]| 1_1I
=1 — =T =T

[ [ [ L

ELS7 ¥ —4—KRk—>L15
ELS rudder servo horn L15

EX o5 R— VAN
9 EX 05 ball with stand

M2X8CS

TI¥AN aAf v FM2Xe2

Crush here.

A\ iz & caution

M2uy RLF
M2 rod end

TYXAMaAf b
M2Xg2
Adjust joint M2Xg2

TARF A (3047 L E

WALAD) THAEL £ 90

.. R Bond them with (30 minute

@271 —R >y K type) epoxy adhesive.

02 carbon rod

¥ —RKray Fidv2)T
1y LT LE T,

$¢Cut the carbon rod by a file.

TYYARY aA{ Y M2Xe2D
AR (i) 1357 Lo
YT T LET,

Sand the adhesion surface of
adjustment joint M2Xe2 (both
sides) beforehand.

[oJUe]

Adjust joint M2X0e2
o O = e
M2y RN P A= 4 | o O Za—hFI)
M2 rod end *E*i'(m:ﬁ(:-hb}%/»'_((ﬂéb‘o Servo horn:
Insert the adjust joint into the rod end NEUTRAL
completely until there is no gap left.
0) © B
TV T =23 TN LCEAD M FIH#E)
FEE 51 - Perpendicular to the tail boom pipe (initial setting)
Nose

F—VEyFLN—

Tail pitch lever

g

RN T DRI Lo TELLET DT, 774 M LTHi%
zLET,

The position changes depending on the hovering rpm. Adjust it
by actual flight.

by

Top view

31




Main blade installation

g A
PR A 17 — >
05 drag bolt

7 N
N /

M4F AT F R e 2
\M4 nylon nut

U

DIERZFEZEZT TS,

blade thickness.

- SSZ7 L — FAR—H—3T
SSZ blade spacer 3T

TL—FDER|ZEST, 7L —RFAR—H—

AL 7 L—F (358)
Main blade (sold separately)

Change the blade spacer thickness to suit the

A YT L—RONG L ART) T,

Balance the main rotor blade.

BIFE02513-0997 L —RNNT U —% i35 L, fHICHETEET,

Adjustment can be made easier with a 2513-009 blade balancer (sold separately).

U

- aCden

BOWHICT =7 Th—VELEEXET, /
Wrap a lighter main rotor blade with tracking tape or
a decal to bring it into balance with the heavier blade.

M4F Atk
M4 nylon nut

o577 RV
05 drag bolt

A“}i & Caution

A TU—NIBEIKHICR D E DT TET,
Tighten the @5 drag bolts and M4 nylon nuts
so that the main blades can move slightly.

30 F—IVT L — KOS}
Tail blade installation
p
M3X18CS
M3FA TGy NERD o 3
M3 nylon nut thin type
\ J

A i & Caution

T—=IVTL—R, ROT—=IVTL—RRILE—DEEIC
TEBLEEL,

tail blade holder.

Note the directions of the tail blade and the

A £ & Caution

T—IVTL—REBEKIREICHDAA TS,

to move slightly.

Fasten the tail blade in a way as to permit it

A% N %
P00 4

r'o‘0’0’0’0’0’0’0’0‘0‘0‘0‘0‘4\»‘of
RN’
:20@@:@0@@0@0@@@&»

BWHIZT—7%%%
Wind tape at a lighter side.

M3 A 1 MEE
M3 nylon nut thin type

=7 L—F (3I58)
Tail blade (sold separately)

M3XI18CS

32




= —

EwF/ X0y MNLDEETE

31| | pitch and Throttle setting

Bty FDETE

O EEWOEY F I —T BRI T — ¥ BATTENTWARNWT EEHERE
L7230, QLA ENT VDY EIET— 7 2 HE LTS,

FELOIREROBHEY B 280,

@ EEHOATY MVATA Yy 7ok &, (REHOYY FH—
TORRFEDS0%EINL0%DEE) A 2T L —FOEy F 730012
%AHXI By Fuay FOESZHFHELET,

¥ UM TOAL T L —FERELTLZE Y,

@ ALY TL—=FOE Yy FADP0°DE EX-1D L) I —RE—2, A
Jyiad b= TFy a7y harba— L7 =4, EyFT—
LW ENENIKFAZ e > TWBEZ e HERR L TL 72,

@ KFmoT W RWE, SV T7A7T Oy 7R L BEORE L,
EyFay R, ATy 3oy FKOESZRZELET,

® FYTATOY T OREOME 2 T-7-141%, P21OMN-1% 5
E\E AT 24T\ M3X22CSE AR O LTL 72,

HPitch setting

(D Make sure there is no data in the transmitter’s pitch curve function.
If there is any data, delete it.

(Refer to the transmitter instruction manual for details.)

(2 When the transmitter throttle stick is in neutral (when the
transmitter pitch curve is at 50% or 0%), adjust the pitch rod length
so that the main blade pitch angle is 0°.

* Make sure to adjust both main blades.

(3 When the main blade pitch angle is 0°, verify that the servo horn,
swash plate, washout control arm and pitch arm are all level as
shown in Figure-1.

@ If they are not level, adjust the radius block position and pitch rod
and swash rod length.

(® After adjusting the radius block position, refer to P.21 Fig. 1 and
readjust the phase and completely tighten the M3X22CS.

Bl

E—y—D L HEIEDETTFIINE Y Fr—T Do a— IV EHE

HTIINEY Fr—T0iHEY B 28 0,)
e LI RIS T UV =V Tl £

(Refer to pitch gauge manual)
Set digital pitch gauge about 80mm from main rotor tip.

LETS
T IOINEY Fr—2% A4 27 L= ROEmHD SH80mmIZ B 1), = 2— k)

Set digital pitch gauge neutral using flat horizontal place such as motor surface.

Measure pitch based on horizontal surface used with setting pitch gauge neutral.

A‘}i & Caution

HIRDT I 2IVE Y FH—I % FERL TS,
Use digital pitch gauge (sold separately).

FTILFEL EFTD E9,

Lift blade a little and measure

G

Approx. 80 mm

RN

)
8 — \ \\ @2
<oyl el

\(

=y N\
".“@.

T
B
o7

77>

—))
//"\

ASON

[T

RO TFIINEy Fr—
Digital pitch gauge (sold separately).

-1
Figure-1
AP — - NN ——————
Horizontal > — ©
L4 Yy Fuy R
e Pitch rod
K

Horizontal ~ _ [
S
Horizontal

— — EvFT—4
Pitch arm
QDllel ~ Radius block e AyAN
******** =R T arviu-L7—2a
Washout control arm
ATy a7 L—h
Swash plate
O OJO O Q ©
,,,,,,,,, () A
o 5 °
@ & P =P o
@) ©D©o o) O ii

33




39 X vEORYT

Cabin installation

[ ERaaM oy N
Cutting of the cabin

71T 10mm
Drill 10mm hole

CORMEIZ, HLFEFTOLHLETT HOINSDHOR
R, FY BT O A X oN— L OfLEBRE
TEDOLRH S AR I TL S,

In order to install the cabin correctly, make a small hole firstly

' 2\
@ @ and widen it seeing the position of the cross member.
MBXECS -vveeremevememrereaemennennaenns 4
FW 62.6X07.5X0.5T +1ssssssss0eee 4 FW 02.6X07.5X0.5T
M3X6CS SD* ¥ B8 S —T 4
SD cabin damper rubber

1 / Z3
SDF U7 ST ’;@‘Qj] b ‘4%
SD cabin damper rubber g

SDIF XYL U LIS T L e 4 FW 02.6X07.5X0.5T
SD cabin damper rubber
. J

SDF v ¥ F 8 —T L
SD cabin damper rubber

FW 02.6X07.5X0.5T
M3X6CS

FW 02.6X07.5X0.5T

SDF ¥ ¥ V& =T L M3X6CS % BlIFED2513-078F ¥ L >~

SD cabin damper rubber EEHATICEHETLE, YV

O TFHBHERIZRY £,

Changing the M3X6CS to the 2513-078
Fxs e 0| cabin screw (sold separately) makes it
Cabin Quick-drying glue easier to install the cabin.

SDF Y E V8 28— T

SD cabin damper rubber 1

FRELESDF YU L =T L FBRHAA R CEELE T
Fix the cabin and SD cabin damper rubber with quick-drying glue.

34




ESC (77>7) &Ny TU—DERKISOWVWT
ESC (amp) and battery connection

ESC (7 ¥ 7) KUy 7)) —3Hillio a4 27 & % LHMF L TH ST RED

M ZE IR LT ES v,

After soldering the commercially available connector, etc., for the ESC (amp)
and battery, connect the cables referring to the diagram below.

A\ E % Warnning

BUOPTEVESRERECEDHIC /Ny TU—ELESC
(7B TFMNTBERICESL, 7518
Bho5726ICax 7 2 H LTI,

In order to avoid potential accidents,

E—a—flinEiw

Connect to the my

4

ESC (7~ 7) (HI58)
ESC (amp) (sold separately)

THDONFFE Y (AR) 2T L I
Fa—TEhREET

Solder the commercially available banana connector
attachment (female socket), and cover it with an
elastic tube.

INVEAF
Solder
o| <«
71k
Cut off |

T -
f

E— MR TAY =TI S 72, Hol2Hbir %
715 —=TEN 5, BRIV TEEDNDL LI
EEL TS,

Once you have contracted the tube with a heat gun or
lighter, cut off the remaining portion with a cutter.

Be careful and make sure the metal portion is covered
completely.

connect the ESC (amp) and battery right
before performing a flight, and once the
flight is finished, immediately disconnect
the connector.

=E0
Reference example

SE05)
Reference example

A i & Caution

NF LR )TNy 7 — (BIFE)
Lithium polymer battery (sold separately)

EUCREICHFEOEELY,

ESC(7>7) LU Ny TU—E. ZhZThORIRBIEAEE S L.

Refer to the instruction manuals for the ESC (amp) and
battery, and make sure you are using it properly and safely.

Ny )=

Battery:

ESC(7>7) /\yTF—DHRG 44X
)F LR =3y 71— 5 cell (18.5V)X1Z6 cell (22.2V)x2/%7 7 (4800~5500mAhdf3E)
ESC(7>7): 10 cell LiE12 cellihits 120A Lk F 44

Recommended sizes for the ESC (amp) and battery
Lithium polymer battery 5 cell (18.5V) or 6 cell (22.2V) X2 packs (4800~5500mAh recommended)

ESC (amp) : Supports 10 cell or 12 cell, 120 A or higher recommended

35




BEy FH—TDERE
(COF—y—lFar¥a—y 7Tufz@HLzb0TT,)
MESC (77 7) KR, BhERIc X0 Z L 95

MPitch curve setting
(This data originated from the use of a programmable transmitter.)
* It may vary depending on the ESC (amp), main unit and battery.

— R % T, General guidelines.

E—K1I MODE I avFrval . . -
E=F1) MoDEL] P avmesan] sy D D2 [ FE——
I I Hoverl V—=7"3%) (T—)LR) ArZa—VF |7, :
HH HH overing Roop Roll Schedule F uto-rotation
I I /}1\1411&331: 8.5° 8.5°~9° 7.5°~8° 8.5°~9° 11°

Qg Qg £1pIet
AN o7 3.50~4° 0°
I I Hovering
o]le) Olio)] —V.
- - oo 30~3.5° 4o~5° 50 -8.5°~-9° -6°~-7°
ow pitch

EvFH—7 (&E)
BOEITEII O R EROBINE £ TSV,

Pitch curve (Reference)
For the setting method, refer to the instruction manual of the
transmitter used.

) ID1. ID2 1D3
AV Ov—7"3%) (T—%) (A% T 2—)VF) F—ba—7— a3
Hovering Roop Roll Schedule F Auto-rotation
100% 100% 100% 100% 100%
(// /! A
// / d /' / /
/ 50% 7 50% 7 50% 50% / 50%
/|
/
0% 0% 0% 0% _ 0%
ATA90 0= AFA9 )M AF49) M AF(ypiE= AFAVPEE AFA9IM O AF{y)im= ATAVSIWE AFAy) M AF{ypim- AFAuPiHE AFA9) M AF49)im- AFA9JEE AT{97 M
Stiek:Slow  Stiek:Center  Stiek:High ~ Stiek:Slow Stiek:Center ~ Stiek:High ~ Stiek:Slow Stiek:Center = Stiek:High ~ Stiek:Slow ~Stiek:Center ~ Stiek:High Stiek:Slow Stiek:Center ~ Stiek:High

B0y MLH—TDEETE
AWy MV =T OB T ISR SIBESC(T ¥ N LY EARD
F 9, REFFETTHHOESC(7 v 7)OiiHE % T 72 S0,
ESC(7 ¥ WI AT =AY —MEREN EDLDZBEIOL 3, A0—
A% — MEREDS 2 WESC(T ¥ D&M L7284, T — % —IREIIFIC
SO — & =[RS LAY B ARDSIIR T AERNDH ) T,

A i & Caution

M Throttle curve setting
The throttle curve setting may vary depending on the ESC (amp)
being used.
For the setting method, refer to the instruction manual for the ESC
(amp) being used.
We recommend using an ESC (amp) with a slow start function. If your
ESC (amp) does not have a slow start function, the speed of the rotor
may become extremely high when the motor is started, potentially
damaging the main unit.

ZOREIF—HREEYFH—TTY,

(AP E21—427ORERBENDHDTT,)

ESC(7> 7). k. BtZEICL->TREDB AP HIET,
771 UTRREL TS,

This setting is for a common pitch curve.

(Obtained when using a programmable transmitter.)

It may vary depending on the ESC (amp), main unit and battery.
First fly the unit and then adjust.

A i & Caution

O—%—[EER$(32000rpmEL T THEAL TS,

Use with a rotor speed of 2,000 rpm or less.

36




MEMO

37




3. f#i{&/\—Y(Z 2LV T Repair parts

OHIE N\~ YDZBWAIDEELTIE, ¥ v MEBASNAEREA I~ KNO.E BT >THELV KD T AL,

OLENHE CHANREAIBA L, BIES —VFE CTREAC CHRLAGTE,

[EROBE]

BRI T, JIXBM P SIE~TERETEBIVELET,

ETEIHFELN D, LERE. ERER GW. SAKGHFOTEXE, AR »SIE~THRIRESETVELEET,

72, RHIOIAIEIL 0701 H~3HE ERMIBBBEVL LI LSBT, HOPLHT TREEL,

[FESO3H |

BROTE, B LOWE, TIXERIBEABBER, SFHCTHESTIESELIIC
EEH(0847-44-0088) /N —V{RE TEMO L, DB £V BERHILHTRIBNELET,

53— KNO, SEETERICERL TH ) ¥ T, BRIEVTT < ICERNRE R £ 30,

BEHRDIWEICL DRGSR - THEZHTHENELADT. I—FNO, B8, HEEIHRD L, TEFXL 280,

:ﬂa$i7_\_7:7’i§ 2014FE5FME
/.
@ HEAI[FAX|ICT. BHRLAHEELY,
QL [REeEB|ca . BRI BETICBVWARIC. REETEBOAICETI I,
[Dx—V 2D EE+ @R ((REIFEHFNAA) | +OHEBH P DLETT,
X b, %ﬁ%%ﬂcﬁé%ﬁx HRITIRA. IFHFICLBZREZMFE, METH->THUEEA,
CTELFERL,
WEE (KB FEHEDA) XERASEEE ATV OHKIZE-TELY E T, FEEBER I DL ET,

BmeEEtiE| 1 AHEEKS 1AM E 3FALE
HX 3AAX® | 10AMKXH
s FE S ¥1,500 ¥1,600 ¥1,800
it ¥1,300 ¥1,400 ¥1,600
EIENE e dE R ¥1,100 ¥1,200 ¥1,400
R E ¥1,000 ¥1,100 ¥1,300
mE ¥1,100 ¥1,200 ¥1,400
JUM ¥1,000 ¥1,100 ¥1,300

() ALBEICHEZVDA T /N—Y9,800H BT EXDHE
ONR—YyRENEET¥9,800 + @FH} (L5IFHHHA) ¥1,500
=¥11,300 + QOHER (¥11,300XBiX) =6ZISRELVET,

AXE (AE-LTHEVTEWY ZfINo.
HHLAAERH i A B | Zixm# | @loT-2EBLE
NS ] L | peBEE | 295 - AELAL
v} £ =] @‘E‘ * ﬁ
HER REEIEE (@)
T [ -0 ]
- |
ZAERR ﬁi _ ll_;',_ oz gﬁ
TEL ( ) | FAX | ( )
a—FKNo m BT He ExL]

O —yREDAEF

CESAFAXIC CHEL LE T, | R A
EOR—#REH (V) — T
T726-0006 L ERFFHPE=T B3&H1 — -

FAX: (0847)47-6108 | OHEBE (AEHEXBE) | |
JEXTEL:0847-44-9088 =
https://www.hirobo.jp/ | sXLE-55E (O+Q) +0 | |

38




0307-089 M 2531-002

A \.2506-044
00-090
< ‘I’(é

0307-062

0414-520

2500-090

2506-044
P 2532-051 0307-106
2539.017 0414-459 TN i
2532-036
_.\ %{@ﬁ
>4

0412-296(0OP)

0307-056

2521-094

2500-073

0307-055

2532-015

0307-058 2532055
Al /> (
2529-003 % N 2500-044
2506-035 ,

S

~

2524-001
0414-523
0414-524
v ()
522063 ‘ N i 2500-091
2522-005 (BII5E) ; ™~ QN
(Sold Separetely) - \ /) 0 , 2506-041
NN
s ~
2505-007

0

2539-009

39



I—F No. it AE | BidkAmRE (M) %
Code No. Part Q'ty Price (Yen) Remarks
0307055 | B3l ot am ! 5000
0307056 | EIS17 i hode ! 4,000
030708 | T3l ete hotder 1 8,600
0307-059 | E1817 ;té hini_ 4 1 3,700
0307060 | E1317 SSUTH rotor nead acay ! 70,000
0307-062 | ELSI7SSLI 3();: | 12,000
0307089 | FI% Sopprae - ! 3800 et
0307-106 | ELS20 za;;g:cajg Y7 1 2,000
0412206 | FZ°Y ;;;/lp’e ‘r:u;')jr 2 400
0414459 | SNV carmpen rubben 280 2 1,000
0414-462 | 5521V ;En‘{efp; e~ 1 900
0414-467 Za;zs’ JOREsal s 2 300
0414520 | S e ! 1,500
0414-523 gg% lz;lge:p]:cél;{ﬁ vt 4 3,300
oa14-524 | 37 b a3t 4 3300
2500-044 | Brg. 08Xe16X5 ZZ 2 1,200
2500-073 | Brg. 04Xe8X3FZZ 2 1,200
2500-090 | Brg. 05Xo13X4F ZZ 2 1,200
2500-091 glc;%.riigﬁthilst 0%%2?1166)()(55}? 2 1,600
2505-007 | M2 ;;lg e b 10 200
2506035 | FW 08Xo12X0.1T 10 400
2506-041 | FW 05Xo12X1.5T 5 600
2506-044 | T o3 O 0.3 black 10 300
2507-001 g}g%fm/g 7 10 100
2500000 | 0 et oS 2 300
252107 | Z e 2 500
2521094 | i E 2 500
2522-005 Zdi:;ri dFM‘g; 45F M2X45 5 500
2522063 | B o o st red MAS 2 1,400
2524-001 | M2 REZE 10 500
2529003 8_3{; o 2 300
2530-004 15\?:{‘1/)0]11 ?E’)]/ ~ (D) 2 400
2531001 | o c]r‘eé Db T MX3 10 300
2531-002 | o c';evzv f,[;)x“g - M3X5 10 300
2531006 | & R kG Uty 10 300
2532-002 é;s‘gr;;?é;gl — M3X8 10 400
2532:007 | :sér;v;l(\/lz)l(é; — M3X22 10 400
2532-015 éz ;“S‘grg;xlvg;gl & MIXIS 10 400
2532-036 é;szr;;?é;sl — M2X5 10 800
2532051 | O ;SC/Y;V;]‘\AZ Dy M2ex10 10 400
2532-055 g:g g017t25}1/ N 05 2 600
2539-029 | ¥ ¥ AL I MAXS 2 300

Button bolt M4X8

40




0307-096
2525-007

2532-031—'l§' I
] ~N,
| /

@

2530-004

/

1
2532-002 & -

0307-097

S

0307-095

(
N

2530-004
- _l 2525-007

/@w

2532-030

e
Sold separately

0307-098 (FII5¢)

(Sold separately) © 0307-044
N 1T & | 2531-003
N |
! 2531-003 ' !
S EEE Y]
2506-044
2532-008 2506-059

2532-002

0307-045

2533-029

0307-043

2500-122

1

- |
2532-031
1
SR o
2530-004

2521-148

0307-111

ey
0307-050 S~ .
I

=
O
7 ¢

0307-053

41

0307-039

2532-030

2532-030

2538-012




a—F No. % A% B (1) fii#%
Code No. Part Q'ty Price (Yen) Remarks
0307-039 | 1817 0% rearne ot ! 3,000
0307-040 | E1317 04 teing rolda Wag ! 4200
030703 | 51317 moormomnt ! 9.200
osor-04 | {8 e L ! 4300
0307-045 | E1S17 o mermber block Wid ! 1.900
0307-050 Eigg lfll\gﬁ tl;ri;lga?l—to_ rc})\teﬁio?n c?ll;ch%a/s\s/SY ! 30,000
0307-051 | E1S17 main gene 1257 ! 12,500
0307-053 | [1317 o s 110E ! 10,000
0307-054 EII:S{; ;Ecijns g};:‘r:;((r);;ggy 7 ! 9,500
0307061 | B8 hors ok ! 4000
0307095 | BEa0 e i i p175 ! 9.000
0307096 | F0013 Moo a0 ! 16,000
0307-097 | E1S o corar X ! 1500
0307-098 E}:g%g Ilaini);]— g\;afIVYO’Tl o ! 4,300 ,S%gﬁ separately
0307-111 | F130 mam scar howsing. ! 5500
2500-049 | Brg. 010X019X5ZZ 2 1,200
2500-122 | Brg. 12X24X6ZZ 2 1,400
2506-003 | FW 03X06X0.5T 20 100
2506-019 | FW 03X04.5X0.5T 10 200
2506044 | T 020X RO T black 10 300
2506059 | v e ioxiaxonr T 2 1.000
2521148 | 317 & f 68 bocst 2 700
2530-004 [,E;vft“t’)oi ?E’)l’ r (D) 2 400
2531003 | &7 Cteé J T Maxa 10 300
2532-002 éFa;“sZrZLXM%J — M3X8 10 400
2532008 | o ;sér;vxl\/é;()z; — M3X25 10 400
2532-021 gagszr;;?/lz;()l o Maxio 10 600
2532-031 ga;sZr;zfz\vé)&l — M2X6 10 800
2532-034 gagszr;;;f\é%l — M3X5 10 400
sy | ) A T o |
2539.020 | K7 ¥ AL T Maxs 5 200

Button bolt M4X8

42




0307-085 0307-018 0307-102
2521-069 2500-045 FEG

2521-129  0307-101
2506-038
g \
% 2506-044 m/
Vo S 8

g 2532-041
U I

Q/ o 506.044 0307-037(25T) 2531-003

0307-099(24T)(5%)
S 0307-101 (Sold Separetely) 0307-027

2532-002

2506-044
2532-002

2521-149

2521-129

S

| 2506-038
2500-045

0307-102

2538-012

2511-036

d = 0307-082

2532-008
2532-002

2534-030
2532-002
2532-008

2532-001 ]

2534030 0308-021

2532-002

2511-035
R
: 2505-004 \% 0307-100
o~ 0308-021
0307-018 0307-103 2506-044

2532-002

2505-004

2511-035
0404-701

0307-088
0404-701

0307-042
0414-396

© 2539-011

2532-002

2532-001
2539-017
2506-044
2511-037 2532-002
0307-080 2538-012 0414285 [~ T T T T T T T T T T T T T ST T T
" =
0307-081 1
1
ING N
—\ﬂ\ !
//@ j | 2532-051 2505-019 i N

p—

— %2 2506-010 ' NN
. (
/ ? & 252\ 2532-003 2532-051
o

|

!

|

!

|

|

|

| 0414-286
| 2505-019 @ e |

__li 2506-010 l K ) \

|

|

!

|

I

|

I

0402-639

2532-051
2532-003

0402-639 0404-696

it ;
0307-081 57 0307-080 /-

)



Z— I No. LREA] AN BEPRAMAE (F) fiii =&
Code No. Part Q'ty Price (Yen) Remarks
0307-018 E§:Eg (?;bfn]fr;jssamtélrxlb:r i\//Ig;(;OM:SXZO 2 1,000
0307-027 | EFS14 ounter soar shatt Do ¢ ! 5,000
0307032 | EF317 Soed hount ! 3,000
0307-033 E%gi; t?oft ;at];e;}\: gl'jt_el} e ! 5,000
0307-037 | EYS17 EX Counter pear 251 ! 3,500
0307042 | E1317 dnder mount ! 3,200
0307047 | EYSI17T angle ! 2:500
0307-080 E%g%; SX]“Z l/gtc]\;Ze;:y TEev ! 15,000 Ev{%g&gﬂffgguﬁtglink small screws
0307-081 | EFS17 hatrery attachment fook 2 3,500
0307-082 | EF317 hatrers mount ! 1,500
0307-083 | EF317 dar bawtery plate ! 3,000
0307-085 | EF317 Counter poar supportbar ! 1,500
0307-088 EII:E}; f?ogt ;at]t\e:; glz;e]irSZO b ! 2,500
0307-091 | EFS ioich mount set ! 3,000
0307-099 | EF'S50 EX Counter sear 241 1 3500 | 4018 separately
0307-100 | EFS30 paviery frame 2 23,000
0307-101 | EF30 Lrvo frame 2 18,000
0307102 | EFS50 013 bearing holder W38 ! 1,600
0307-103 | EFS30 foating angle © _ ~ C ! 4,800
0308-021 | BHIE Basery railset 1 6,000
0402-639 | Ghot " p‘e;; ;ﬂz* Y 7 o8 4 300
0404-606 | EX 2 v PN 2 1,500 with s M
0404701 | EX flating rubber 4 2,000
0414-285 I‘?o; g;i:rghl\l;t;/inzg{ea\/r isf;\;l;\ssy } fﬁg 2,700
0414286 | [ ﬂ;i;hl‘sﬁij fc‘)yotF or 1,500
0414-396 | F1303 awitch plae ! 500
0414-572 | EFS1E fuil puliey 171 ! 4500
2500-045 Brg. 06X015X5727 2 1,200
2505-004 | M3Y T v F 10 200
2505019 | V58 ootanmit 10 300
2506-010 FW 03Xe9X1T 20 100
2506-038 FW 06X08X0.1T 5 500
2506044 | F 03 6X07 X0 5T black 10 300
2511-004 gr(isxm)e(n;/lagfbjl3l;4(§§(38 2 500
2511-035 EII:E}; go?s?\n:m\g(:}r\\\l\z3)l\g73.(§(7o 2 1,700
2511-036 EII:E}; c7ro‘§s ;Iilg(m:ge/r\\\lj?; 81438 2 1,600
2511037 | EFS17 cross member L70 with M3.6 hole 2 1,700
2521009 | Coffor 35857 2 300
2521129 | Liflar X850 2 500
2521149 | E1317 Cottar o5x8K14. 2 800
2531002 | & orew M3XE 1o 300
2531003 | S berew aaXa 10 300
2532001 | o draw o 10 400
2532002 | i 10 400
2532003 | (o drdwniaxio o 10 400
2532008 | (o drdwniaas 0 0 400
2532-041 é:a:s;/r;;;,l\vlz)l()lj —vex 10 400
2532051 | Cop drowroxio o oX 10 400
2533-006 | P iitad screw MOR10 20 100
2534030 | i serew M3k 10 300
2538012 | P N e 10 200
2538013 | BLic Corow MAXG(SUS) 10 300
2539011 | Buctom bolt M3XE 2 300
2530-017 | B o MaG 2 300
2530-034 | QL N M2X 10 10 300

44




2525-007

0307-078

2525-007
2532-028

0307-079

2532030 2532-030

X\

>\ 2532-030 2532-030

2524-001

2522-063 )
2522-005 (BI5%)
(Sold Separetely)
2522-062

2522-004 (HI5%)
(Sold Separetely)

0412-179 0412-179

2532-033

 S— - e« (g

0307-076(7 )V 3 H/for aluminum)
0307-092(7 —7K > Hl/for carbon)

2505-006
2532-002

0307-063

é.
\_2532-002

2506-044

g Z 2532-002

45

2532-049

2525-007

1 / 2532-028

0308-016

2522-062 )
2522-004 (515¢)
(Sold Separetely)

2522-063
2522-005 (FI15E)
(Sold Separetely)

2522-004

2532-039

0307-034
0307-084
N

Maa (A 2506-044
ON e
7 8 2532-039

A3 F =i

Parts included in governor




a—F No. % A% B (1) fii#%
Code No. Part Q'ty Price (Yen) Remarks
0307-034 Eig% gizrzo:sfn;z;yx 7 ! 1,000

0307-063 | ELSI7 7 dl/u Zséyx 7 1 6,000

0307-076 | E1317 il oo holder W+ ! 200 |
0307077 | 31 vider semo o ! 2,000

0307-078 | 1317 o hom Loz 1 2,000

0307079 | 1317 trvo mount W ! 2.000

0307-084 | F1317 overmor sy coller 2 2,000

0307092 | E1317 it voom hotder catbon pper |} 3500 | 3 ey
0308-016 | pHI ;7; ;:f;‘;uzt’ b 2 1,200

0412-179 ;’;;j;lz t:" b 2 300

2505-006 | M3 :}’/gn‘f}; Tk 10 200

2506044 | T 03O 0 black 10 300

2522-004 | [ d;;;;ri s M2X35 5 500

2522-005 zd;f;:; syt M2X4S 5 500

252208 | e aimstrad MORas 2 1400

2522063 | B o e st rad MoRas 2 1.400

2524-001 | M2 B d’enzl v F 10 500

2525007 | B 08 e e ona 10 1,000

2532-002 éz ;sng;/Xl\/[z)](JSJ — M3X8 10 400

2532-005 gagszr;;mz;()l & Msxie 10 400

2532-028 a;szrg;ffvé;gl = M2X3 10 800

2532-030 gagszrgi‘\é ]6)X:8L — M2.6X8 10 800

2532-033 ga; sZr;:/;;\dz.é}X;lLZ_ M6x12 10 400

2532-039 ga;“s‘ir;;%. ‘6)X:6L — M2.6X6 10 400

2532-049 éFa;)v szrgjl\\/é.gX;lLS_ M2 OXI3 10 800

46




MNe | 8
2506-005 — ;307113
s
2500-073 ‘

1
0412-157

2539-015

0307-109

_
\

~

| S ' 0307-104
2532-039 § E ,
- 2506-017
1 ~
l—._.—|\
|

O—__2525-006
é\ 2532-031

e i N

~

2511-002

A~
~ 2504-032
.

0307-090 N

O~ 2525007

|
d 2532-028

2531-002

0414-574 (OP)
0414-577

/
2524-015

2534-006

2523-015

e
6, 2524-001

47



22— No. LRE AE BEPRAMAE () it %
Code No. Part Q'ty Price (Yen) Remarks

—IJ)LE v F LIN—F T —

0412-157 Tail pitch lever collar 1 500

0414-137 l?ugd;_r :C:IOI:‘I/tI”IO\] ‘gu::iév A 11 siett 500

0307-064 | EFS17 Jiibearing case A ! 3,000
0307-065 | EFS17 il bearing case B ° ! 4,000
0307-066 | EFS17 it unit hotder 1 4,800
0307-067 | EFS17 Zit pliehs lover sty 2 1,200
0307-068 | ELS17 7 — )b 7 L — AL —t > b 1 5,500

ELS17 tail blade holder set

0307-069 ELS17 7 — )L N7 2 > 7 1 9.400 FW5X7X0.1,FW5X7X0.4, FW3X8X0.5.M3X6CS.0) > 7 f} X
- ELS17 tail housing i With FW5X7X0.1, FW5X7X0.4, FW3X8X0.5, M3X6CS and O-ring

0307-000 | BF8 T b b 7 PV b 1 2.800
0307-104 | ER330 Z]rpffcf]e/v; L= 1 2,000
0307-107 | BL820 o N oot~ " ! 3.500
0307-108 | ELS20 7 e VP F 1 3.900
0307-109 | ELS20 7 — L E » 5 7L — | FASSY | 5,500

ELS20 tail pitch plate F ASSY

ELS20 7— )V = v F o7 — & 06

0307-112 ELS20 tail unit case 66 1 18,000
0307-113 | EL820 Z N e BT ! 6.000
0414-548 | EX zgféfp{ag L b 1 1,000
0414-540 | EX Zo b AT A B2 Tk 1 800
0414-572 | ELSI4 Zﬂ;fmg}ﬁ% — 17T 1 4,500
0414-574 | L8 il boomn i carbon 1895 0> 1 9.800
0414-577 | L il boom pine 1508 1 2,700
o414-580 | BHOS 7 vk 7 4 500
2500-003 | Brg. 05Xo11X52Z 2 1,200
2500-045 | Brg. 06Xo15X5Z7 2 1,200
2500-073 | Brg. 04Xe8X3FZZ 2 1,200
ssovon2 | BRG SN 2777 :
2500-120 | Brg. 07Xol1X3ZZ 2 1,200
2504-032 "15"711;1rm5g b/elat S‘i; Z}’:Gl"l?‘(‘)7 3GT6 1 2,600
2505-006 | M3 Z;l’gn‘?u; EA 10 200
2506-004 | FW 03X08X0.5T 20 100
2506-005 | FW 04X06X0.5T 10 100
2506-010 | FW 03X09XI1T 20 100
2506-017 | FW 01.7X03.8X0.3T 20 100
2506-021 | FW 05X07X0.1T 5 400
2506-032 | FW 05Xo7X0.4T 5 300
2506-038 | FW 06X08XO0.1T 5 500
2506-044 | EW 02.6X07-5%0-5 B ek 10 300
2507-005 E_;{ng 2812 10 300
2509-025 Eﬁrﬁjﬁ?plai;z;llell'gi)ﬁgl .5X8 2 600 %Vi't)h T—E—Zn%l;a% @Lﬁ
2511-002 C7rotés7\m)e{m:/bér\*]\7[3]\)/331(]4 2 500
2521-146 | Ji 7 1XEXA 1 500
2521150 | E1S17 Coliar ox0x73 1 1.000
2523-015 | Zo e 11560 (o P ) 1 3,000
2524001 | Mg W Fr o 10 500
2524-015 Zd]/us’f]én};;z a4 > F a2 2 400
2525-006 | EX 03 g};f v 10 1,000
2520010 | QY ¥ 2 SS050 5 300

O-ring SS050

> b A1) 2 — M3X5
2531-002 Set screw M3X5 10 300

v P A2 2 — M4X4

2531-003 Set screw M4X4 10 300
2532-001 éFa;V 77— M3X6 o o0
2532-002 éFag’sZrZ\;?\/g)]()Sl — M3x8 10 400
2532-006 (ﬂ?ilgrs:rezwz\\/é)]() o — M3x20 10 400
2532-028 ézg'bérzv;l(\/lz)]()S o M2X8 10 800
2532-031 agsérzwyl\vé)]()tsl o MeXe 10 800
2532-034 aghfrzﬁv{%i}sl T MBXS 10 400
2532-039 ag'sgrg;;i\dz.é)X% T Mzexe 10 400
5534.006 | 2 7 EX AT 1) 2 — M2.6X122 H o 100

Tapping screw M2.6X12 No.2 type

2539-015 | 21 F L M3X6.3 2 500

Guide pin M3X6.3
48




0412-199

2506-044

2513-078 (HI5%)
(Sold Separetely)

0307-110

0307-086

&)
7=
fl-!‘

N
i~

L)
-
L
N

,_
(&
I
i
E

o

“Feel the heart

T

Wl dJ V_J-TLSD ﬂ

e

Wl IJ yﬂ]ﬂﬂ

e el

HIROBO ——--! the heart

Ay WM IENR = (/)

&
2E

2532-002
2506-010

2505-006
0404-722

2505-006
0414-328

0414-575 e ) o
0307-075 (FI5¢) +7 2532-030
(Sold Separetely) /
7 2506-044
2532-038 ( 2505-006

2521-069 |

2532-030

| L

\!\c 0404-796

Lo~ ———
N

2506-044

2505-006



I—F No. e AE Bk (F) %
Code No. Part Q'ty Price (Yen) Remarks

ELS17/ =R YRS F VT A~

0307-035 ELS17 carbon horizontal fin ! 3,000
0307075 | 1817 it oo brace 2 3000 e b §om
0307086 | ELSI7 7= 1 2,000
0307-105 Eig%g :ergof\;/er/ti\\\c;l ?“1_n7'7 e 1 4,000
0307-110 | BH 0 e e (o ! 20,000
0404722 | WG i%lizeihind ! 3,200
0404796 | L.l Doom brace serminal 95 - : 400
0412-199 gg j;bfniailg;r:/ rfll\;t;:rjA 4 400
0414150 | Jo b I 500
0414328 | 13 T et T | 2800
0414575 | B om e boom brage L0 2 8000
2505-006 | M3 FAH Tk 10 200

M3 nylon nut

2506-010 | FW 03Xe9XIT 20 100

FW 02.6X07.5X0.5 2

2306-044 | pw 92.6X07.5X0.5 black 10 300
2513-078 gatznk;é/re%fﬂ i 4 800
2521-069 éjoﬁar_3 §(>§§()§7 2 300
2532001 (jZFa;; sZr;Z\vIZ)]();L T M6 10 400
2532-002 ga; sZr;;;;\dg);)Sl T MBXS 10 400
2532-008 (ﬁZEa;)V scfrZw7I\vIz)]()25—L M 10 400
2532-030 éFa;’ szrg;jl\\/é.gX;g - Moxs 10 800
2332-038 é;; sng;?\/lz)]()l; MRS 10 400
2532-053 éFa;’ szrgj\\/lg)](é; M 10 400
[HF5¥]

HIROB0 .com

URL https:/www.hirobo.com/
20204E3RCA TA XN Y TA v ay T RE—T i LELIZ,

BIIAFH D, HATIRY AR, 7L Ty MEE IV ESJENHERD L9122 D, BEWRORL I LD FL,
BEIR, TP BRI DD ST, F o b AXRTIS—Y, OP/ 3=V ZHi 2TV E T, B THEAIZ D B A A BdheEAIRERZIC S TR 7280,

50




HIRO20

“Feel the heart
EOmR—tRN\S%t HIROS0 LMmieDd

3-3-1 SAKURAGAOKA, FUCHU-SHI,
LBEEMTHOE=TE3E 1 T726-0006 HIROSHIMA-PREF., JAPAN T726-0006
TEL:(0847)44-9088(ft) FAX:47-6108 TEL:81-847-44-9088 FAX:81-847-6108

A X & Caution

O AEOABTD—ERE /=32 & BUT CErEl T2 2 I3 EIhTVET,

@ FEOABICOVWTIR, FERFELULICERTZZENHBUET,

@ AEORABRIIDVWTALEHLTEWETH, F—IARELSRPRY, REdbhoEsRfFEsne
PHNELES, T—HREIVETLIIBBENVELET,

® BEALEBRIOVTEOEBEICYPPHLTEREAVDPRETOT. ITHIESL,

(D Reproduction of this manual, or any part thereof, is strictly prohibited.

(@ The contents of this manual are subject to change without prior notice.

® Every effort has been made to ensure that this manual is complete and correct. Should

there, however, be any oversights, mistakes or omissions that come to your attention, please
inform us.
@ Item (@ not withstanding, we cannot be responsible for events related to the operation of

SF256H
First printing

IRFETT
June 2020

your model.

H.I



